saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 53.22 -20.78 74 67.03 33.64 11.93 | 59.38 | 100 | 145 P H
4824 50.84 -3.16 54 64.65 33.64 11.93 59.38 100 145 A H
H
802.11b H
CH 01
4824 49.04 -24.96 74 62.85 33.64 11.93 | 59.38 | 100 0 P v
2412MHz
\%
\%
\%
4872 51.67 -22.33 74 65.52 33.54 11.9 59.29 100 138 P H
4872 495 -4.5 54 63.35 33.54 11.9 59.29 | 100 | 138 A H
7308 42.78 -31.22 74 51.2 34.69 1494 | 58.05 | 100 0 P H
802.11b
H
CH 06
4872 45.65 -28.35 74 59.5 33.54 11.9 59.29 100 0 P v
2437MHz
7308 42.85 -31.15 74 51.27 34.69 14.94 58.05 100 0 P v
\%
\%
4926 45.23 -28.77 74 59.13 33.44 11.87 59.21 100 0 P H
7386 41.94 -32.06 74 50.51 34.47 15.08 58.12 100 0 P H
H
802.11b H
CH11
4926 42.74 -31.26 74 56.64 33.44 11.87 59.21 100 0 P v
2462MHz
7386 41.35 -32.65 74 49.92 34.47 15.08 58.12 100 0 P v
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.7 61.2 -12.8 74 55.74 32.19 8.24 34.97 100 204 P H
2390 51.81 -2.19 54 46.36 32.19 8.24 34.98 | 100 | 204 A H
* 2412 114.04 - - 108.54 32.24 8.24 34.98 100 204 P H
* 2412 106.39 - - 100.89 32.24 8.24 34.98 100 204 A H
H
802.11g H
CH 01
2390 56.57 -17.43 74 51.12 32.19 8.24 34.98 | 300 | 183 P v
2412MHz
2390 47.41 -6.59 54 41.96 32.19 8.24 3498 | 300 | 183 AV
* 2412 104.17 - - 98.67 32.24 8.24 34.98 | 300 | 183 P v
* 2412 96.23 - - 90.73 32.24 8.24 34.98 | 300 | 183 AV
\%
\%
2389.66 61.55 -12.45 74 56.09 32.19 8.24 34.97 127 204 P H
2389.94 52.68 -1.32 54 47.23 32.19 8.24 34.98 127 204 A H
* 2417 114.27 - - 108.78 32.24 8.24 34.99 127 204 P H
* 2417 106.44 - - 100.95 32.24 8.24 34.99 127 204 A H
H
802.11g H
CH 02
2367.54 55.85 -18.15 74 50.47 32.09 8.26 34.97 100 187 P v
2417MHz
2389.66 46.61 -7.39 54 41.15 32.19 8.24 34.97 100 187 A v
* 2417 105.43 - - 99.94 32.24 8.24 34.99 100 187 P v
* 2417 97.87 - - 92.38 32.24 8.24 34.99 100 187 A v
\%
\%
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saronas. FCC RF Test Report

Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.8 60.06 | -13.94 74 54.61 32.19 8.24 34.98 | 100 | 176 p | H
2389.94 51.96 -2.04 54 46.51 32.19 8.24 3498 | 100 | 176 | A | H
* 2437 117.06 - - 111.44 | 32.34 8.27 34.99 | 100 | 176 p | H
* 2437 109.65 - - 104.03 | 32.34 8.27 3499 | 100 @ 176 | A | H
2483.52 62.71 | -11.29 74 56.96 32.45 8.3 35 100 | 176 p | H
802.11g
2483.55 52.37 -1.63 54 46.62 32.45 8.3 35 100 176 | A | H
CH 06
2376.5 56.07 | -17.93 74 50.64 32.14 8.26 3497 | 137 | 293 P |V
2437TMHz
2389.8 46.3 7.7 54 40.85 32.19 8.24 3498 | 137 | 293 | A |V
* 2437 107.59 - - 101.97 | 32.34 8.27 3499 | 137 | 293 P |V
* 2437 99.79 - - 94.17 32.34 8.27 3499 | 137 | 293 | A | V
2483.97 56.06 |-17.94 74 50.31 32.45 8.3 35 137 | 293 PV
2483.55 46.76 -7.24 54 41.01 32.45 8.3 35 137 | 293 | A |V
* 2457 113.86 | 39.86 74 108.18 324 8.27 34.99 | 120 | 180 p | H
* 2457 106.08 | 52.08 54 100.4 32.4 8.27 3499 | 120 | 180 | A | H
2483.62 63.47 |-10.53 74 57.72 32.45 8.3 35 120 | 180 p | H
2483.56 52.45 -1.55 54 46.7 32.45 8.3 35 120 | 180 | A | H
H
802.11g H
CH 10
* 2457 104.42 | 30.42 74 98.74 32.4 8.27 3499 | 144 | 187 P |V
2457TMHz
* 2457 97.11 43.11 54 91.43 324 8.27 3499 | 144 | 187 | A |V
2484.7 56.56 | -17.44 74 50.81 32.45 8.3 35 144 | 187 P |V
2483.56 46.67 -7.33 54 40.92 32.45 8.3 35 144 | 187 | A | VY
A
\
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saronas. FCC RF Test Report

Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 111.92 - - 106.21 324 8.3 3499 | 120 | 181 P H
* 2462 104.25 - - 98.54 324 8.3 34.99 120 181 A H
2483.64 63.45 -10.55 74 57.7 32.45 8.3 35 120 181 P H
2483.52 52.08 -1.92 54 46.33 32.45 8.3 35 120 | 181 A H
H
802.11g H
CH11

* 2462 101.36 - - 95.65 324 8.3 3499 | 296 | 181 P v

2462MHz
* 2462 94.46 - - 88.75 324 8.3 3499 | 296 | 181 AV
2484.16 56.79 -17.21 74 51.04 32.45 8.3 35 296 181 P v
2483.68 46.39 -7.61 54 40.64 32.45 8.3 35 296 | 181 AV
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 50.46 -23.54 74 64.27 33.64 11.93 | 59.38 | 100 0 P H
H
H
802.11g H
CH 01
4824 44.32 -29.68 74 58.13 33.64 11.93 | 59.38 | 100 0 P v
2412MHz
\%
\%
\%
4878 48.31 -25.69 74 62.16 33.54 11.9 59.29 | 100 0 P H
7308 42.06 -31.94 74 50.48 34.69 1494 | 58.05 | 100 0 P H
H
802.11g H
CH 06
4878 43.21 -30.79 74 57.06 33.54 11.9 59.29 100 0 P v
2437MHz
7308 42.16 -31.84 74 50.58 34.69 1494 | 58.05 | 100 0 P v
\%
\%
4926 40.89 -33.11 74 54.79 33.44 11.87 59.21 100 0 P H
7386 41.06 -32.94 74 49.63 34.47 15.08 58.12 100 0 P H
H
802.11g H
CH11
4926 39.93 -34.07 74 53.83 33.44 11.87 59.21 100 0 P v
2462MHz
7386 41.79 -32.21 74 50.36 34.47 15.08 58.12 100 0 P v
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

95.88 33.54 -9.96 43.5 47.11 15.88 211 31.56 - - P H

158.79 35.18 -8.32 43.5 46.99 17.07 2.62 315 - - P H

299.73 33.6 -12.4 46 41.82 19.8 3.28 31.3 - - P H

303.5 3251 -13.49 46 40.46 19.91 3.43 31.29 - - P H

519.8 40.22 -5.78 46 42.68 24.36 4.13 30.95 | 100 11 P H

944.7 35.07 -10.93 46 30.11 30.08 5.4 30.52 - - P H

H

H

H

H

H

2.4GHz H
802.11g

LE 30.81 36.25 -3.75 40 40.44 25.46 1.71 31.36 100 96 P v

156.36 28.68 -14.82 43.5 40.28 17.28 2.62 31.5 - - P v

198.75 30.45 -13.05 43.5 43.23 15.95 2.72 31.45 - - P v

390.3 335 -12.5 46 38.67 22.16 3.82 31.15 - - PV

519.8 36.87 -9.13 46 39.33 24.36 4.13 30.95 - - P v

650 35.94 | -10.06 46 36.21 25.9 4.59 30.76 - - PV

\%

\%

\%

\%

\%

\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

<Ant. No. 1 Chain 0 + 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2390 59 -15 74 53.55 32.19 8.24 34.98 120 214 P H
2390 52.69 -1.31 54 47.24 32.19 8.24 3498 | 120 | 214 A H
* 2412 115.26 - - 109.76 32.24 8.24 34.98 120 214 P H
* 2412 112.16 - - 106.66 32.24 8.24 34.98 120 214 A H
H
802.11b H
CH 01
2311.79 55.87 -18.13 74 50.61 31.93 8.28 34.95 254 167 P v
2412MHz
2390 46.29 -7.71 54 40.84 32.19 8.24 34.98 254 167 A v
* 2412 109.13 - - 103.63 | 32.24 8.24 3498 | 254 | 167 P v
* 2412 106.05 - - 100.55 | 32.24 8.24 3498 | 254 | 167 AV
\%
\%
2389.94 60.38 -13.62 74 54.93 32.19 8.24 34.98 127 218 P H
2389.94 52.49 -1.51 54 47.04 32.19 8.24 34.98 127 218 A H
* 2417 116.88 - - 111.39 32.24 8.24 34.99 127 218 P H
* 2417 113.88 - - 108.39 32.24 8.24 34.99 127 218 A H
H
802.11b H
CH 02
2389.8 56.89 -17.11 74 51.44 32.19 8.24 34.98 258 165 P v
2417MHz
2389.94 47.35 -6.65 54 41.9 32.19 8.24 34.98 258 165 A v
* 2417 110.08 - - 104.59 32.24 8.24 34.99 258 165 P v
* 2417 107.05 - - 101.56 32.24 8.24 34.99 258 165 A v
\%
\%
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saronas. FCC RF Test Report

Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2355.78 56.66 |-17.34 74 51.28 32.09 8.26 34.97 | 100 | 216 p | H
2389.94 46.43 -7.57 54 40.98 32.19 8.24 3498 | 100 | 216 | A | H
* 2437 117.34 - - 111.72 | 32.34 8.27 34.99 | 100 | 216 p | H
* 2437 114.3 - - 108.68 | 32.34 8.27 3499 | 100 @ 216 | A | H
2483.62 58.65 | -15.35 74 52.9 32.45 8.3 35 100 | 216 p | H
802.11b
2488.03 47.14 -6.86 54 41.34 325 8.3 35 100 | 216 | A | H
CH 06
2379.3 55.75 | -18.25 74 50.32 32.14 8.26 3497 | 100 | 190 P |V
2437TMHz
2389.94 453 -8.7 54 39.85 32.19 8.24 3498 | 100 | 190 | A |V
* 2437 109.71 - - 104.09 | 32.34 8.27 3499 | 100 | 190 P |V
* 2437 106.51 - - 100.89 | 32.34 8.27 3499 | 100 | 190 | A | V
2498.53 55.71 |-18.29 74 49.92 325 8.3 35.01 | 100 | 190 PV
2487.4 45.77 -8.23 54 40.02 32.45 8.3 35 100 | 190 | A |V
* 2457 115.69 - - 110.01 324 8.27 34.99 | 122 | 212 p | H
* 2457 112.67 - - 106.99 32.4 8.27 3499 | 122 | 212 | A | H
2483.8 62.05 |-11.95 74 56.3 32.45 8.3 35 122 | 212 p | H
2483.62 52.72 -1.28 54 46.97 32.45 8.3 35 122 | 212 | A | H
H
802.11b H
CH 10
* 2457 110.63 - - 104.95 32.4 8.27 3499 | 222 | 167 P |V
2457TMHz
* 2457 107.52 - - 101.84 324 8.27 3499 | 222 | 167 | A |V
2484.52 57.2 -16.8 74 51.45 32.45 8.3 35 222 | 167 P |V
2483.86 47.69 -6.31 54 41.94 32.45 8.3 35 222 | 167 | A |V
A
\
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saronas. FCC RF Test Report

Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 114.28 - - 108.57 32.4 8.3 34.99 118 211 P H
* 2462 111.23 - - 105.52 32.4 8.3 34.99 118 211 A H
2485.96 63.11 -10.89 74 57.36 3245 8.3 35 118 211 P H
2483.52 52.62 -1.38 54 46.87 32.45 8.3 35 118 211 A H
H
802.11b H
CH11

* 2462 109.64 - - 103.93 324 8.3 34.99 | 366 176 P v

2462MHz
* 2462 106.58 - - 100.87 32.4 8.3 34.99 | 366 176 A v
2489.6 57.32 -16.68 74 51.52 325 8.3 35 366 176 P v
2483.72 46.8 -7.2 54 41.05 32.45 8.3 35 366 176 A v
\Y,
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 52.19 -21.81 74 66 33.64 11.93 | 59.38 100 131 P H
4824 49.48 -4.52 54 63.29 33.64 11.93 | 59.38 100 131 A H
H
802.11b H
CHoO1
4824 48.37 -25.63 74 62.18 33.64 11.93 | 59.38 100 0 P v
2412MHz
\Y,
\Y
\Y,
4874 53.58 -20.42 74 67.43 33.54 11.9 59.29 100 141 P H
4874 50.91 -3.09 54 64.76 33.54 11.9 59.29 100 141 A H
7311 48.77 -25.23 74 57.19 34.69 1494 | 58.05 | 100 0 P H
802.11b
H
CH 06
4874 49.85 -24.15 74 63.7 33.54 11.9 59.29 100 0 P v
2437MHz
7311 47.12 -26.88 74 55.54 34.69 1494 | 58.05 100 0 P v
\Y,
\Y,
4926 45.43 -28.57 74 59.33 33.44 11.87 | 59.21 100 0 P H
7386 44.58 -29.42 74 53.15 34.47 15.08 | 58.12 100 0 P H
H
802.11b H
CH11
4926 40.53 -33.47 74 54.43 33.44 11.87 | 59.21 100 0 P v
2462MHz
7386 43.02 -30.98 74 51.59 34.47 15.08 | 58.12 100 0 P v
\%
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.8 62.58 -11.42 74 57.13 32.19 8.24 34.98 100 188 P H
2389.91 52.23 -1.77 54 46.78 32.19 8.24 3498 | 100 | 188 A H
* 2412 113.54 - - 108.04 32.24 8.24 34.98 100 188 P H
* 2412 106.38 - - 100.88 32.24 8.24 34.98 100 188 A H
H
802.11g H
CH 01
2389.8 59.65 -14.35 74 54.2 32.19 8.24 34.98 | 200 | 183 P v
2412MHz
2390 50.05 -3.95 54 44.6 32.19 8.24 3498 | 200 | 183 A |V
* 2412 108.5 - - 103 32.24 8.24 34.98 | 200 | 183 P v
* 2412 100.68 - - 95.18 32.24 8.24 34.98 | 200 | 183 AV
\%
\%
2389.94 61.29 -12.71 74 55.84 32.19 8.24 34.98 100 210 P H
2389.94 52.43 -1.57 54 46.98 32.19 8.24 34.98 100 210 A H
* 2417 115.59 - - 110.1 32.24 8.24 34.99 100 210 P H
* 2417 108.49 - - 103 32.24 8.24 34.99 100 210 A H
H
802.11g H
CH 02
2389.52 58.09 -15.91 74 52.63 32.19 8.24 34.97 100 191 P v
2417MHz
2389.94 49.09 -4.91 54 43.64 32.19 8.24 34.98 100 191 A v
* 2417 109.68 - - 104.19 32.24 8.24 34.99 100 191 P v
* 2417 102.1 - - 96.61 32.24 8.24 34.99 100 191 A v
\%
\%
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s=amranas. FCC RF Test Report Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.66 60.71 |-13.29 74 55.25 32.19 8.24 34.97 | 100 | 184 p | H
2389.94 51.26 -2.74 54 45.81 32.19 8.24 3498 | 100 | 184 | A | H
* 2437 118.23 - - 112,61 | 32.34 8.27 34.99 | 100 | 184 p | H
* 2437 111.16 - - 105.54 | 32.34 8.27 3499 | 100 @ 184 | A | H
2483.76 64.17 -9.83 74 58.42 32.45 8.3 35 100 | 184 p | H
802.11g
2483.52 52.38 -1.62 54 46.63 32.45 8.3 35 100 184 | A | H
CH 06
2389.38 56.66 | -17.34 74 51.2 32.19 8.24 3497 | 100 | 187 P |V
2437TMHz
2389.8 47.91 -6.09 54 42.46 32.19 8.24 3498 | 100 @ 187 | A |V
* 2437 113.34 - - 107.72 | 32.34 8.27 3499 | 100 | 187 P |V
* 2437 105.7 - - 100.08 | 32.34 8.27 3499 | 100 | 187 | A | V
2485.72 58.86 |-15.14 74 53.11 32.45 8.3 35 100 | 187 PV
2483.52 48.9 5.1 54 43.15 32.45 8.3 35 100 | 187 | A | VY
* 2457 114.9 - - 109.22 324 8.27 34.99 | 117 | 209 p | H
* 2457 107.56 - - 101.88 32.4 8.27 3499 | 117 | 209 | A | H
2483.56 61.93 |-12.07 74 56.18 32.45 8.3 35 117 | 209 p | H
2483.5 52.55 -1.45 54 46.8 32.45 8.3 35 117 | 209 | A | H
H
802.11g H
CH 10
* 2457 107.44 - - 101.76 32.4 8.27 3499 | 100 | 136 P |V
2457TMHz
* 2457 101.13 - - 95.45 324 8.27 3499 | 100 | 136 | A |V
2483.5 58.36 | -15.64 74 52.61 32.45 8.3 35 100 | 136 P |V
2483.5 48.3 -5.7 54 42.55 32.45 8.3 35 100 | 136 | A | VY
A
\
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saronas. FCC RF Test Report

Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 113.95 - - 108.24 32.4 8.3 34.99 116 185 P H
* 2462 106.49 - - 100.78 32.4 8.3 34.99 116 185 A H
2484.96 61.73 -12.27 74 55.98 3245 8.3 35 116 185 P H
2483.52 52.53 -1.47 54 46.78 32.45 8.3 35 116 185 A H
H
802.11g H
CH11

* 2462 106.49 - - 100.78 324 8.3 34.99 | 200 177 P v

2462MHz
* 2462 98.85 - - 93.14 32.4 8.3 34.99 | 200 177 A v
2484.72 60.17 -13.83 74 54.42 32.45 8.3 35 200 177 P v
2483.8 49.3 -4.7 54 43.55 32.45 8.3 35 200 177 A v
\Y,
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 48.17 -25.83 74 61.98 33.64 11.93 | 59.38 100 0 P H
H
H
802.11g H
CHoO1
4824 41.66 -32.34 74 55.47 33.64 11.93 | 59.38 100 0 P v
2412MHz
\Y,
\Y
\Y,
4874 47.14 -26.86 74 60.99 33.54 11.9 59.29 100 0 P H
7311 46.64 -27.36 74 55.06 34.69 1494 | 58.05 100 0 P H
H
802.11g H
CH 06
4874 42.99 -31.01 74 56.84 33.54 11.9 59.29 100 0 P v
2437MHz
7311 42.27 -31.73 74 50.69 34.69 1494 | 58.05 100 0 P v
\Y,
\Y,
4924 41.42 -32.58 74 55.32 33.44 11.87 | 59.21 100 0 P H
7386 42.44 -31.56 74 51.01 34.47 15.08 | 58.12 100 0 P H
H
802.11g H
CH 11
4924 40.14 -33.86 74 54.04 33.44 11.87 | 59.21 100 0 P v
2462MHz
7386 42.47 -31.53 74 51.04 34.47 15.08 58.12 100 0 P v
\%
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2390 63.1 -10.9 74 57.65 | 32.19 824 | 3498 | 100 | 212 | p | H
2390 52.16 | -1.84 54 46.71 | 32.19 824 | 3498 | 100 @ 212 | A | H
* 2412 112.09 - - 106.59 | 32.24 824 | 3498 | 100 | 212 | p | H
* 2412 103.6 . - 98.1 32.24 824 | 3498 | 100 | 212 | A | H
802.11ac H
VHT20 H
CHO1 2389.07 57.43 |-16.57 74 51.97 | 32.19 824 | 3497 | 100 | 195 | P |V
2412MHz 2389.91 48.23 -5.77 54 42.78 32.19 824 | 3498 | 100 | 195 | A | V
* 2412 104.7 - - 99.2 32.24 824 | 3498 | 100 | 195 | P |V
* 2412 97.57 - - 92.07 | 32.24 824 | 3498 | 100 | 195 | A |V
v
Y
2389.8 62.61 |-11.39 74 57.16 | 32.19 824 | 3498 | 100 | 208 | p | H
2389.66 52.58 | -1.42 54 47.12 | 32.19 824 | 3497 | 100 208 | A | H
* 2417 113.71 - - 108.22 | 32.24 824 | 3499 | 100 @ 208 | P | H
* 2417 106.52 - - 101.03 | 32.24 824 | 3499 | 100 208 | A | H
802.11ac P H
VHT20 A | H
CH 02 2363.9 56.76 | -17.24 74 51.38 | 32.09 826 | 3497 | 100 | 191 | P |V
2417MHz 2389.38 47.78 -6.22 54 42.32 32.19 824 | 3497 | 100 | 191 | A |V
* 2417 107.22 - - 101.73 | 32.24 824 | 3499 | 100 | 191 | P |V
* 2417 99.96 - - 94.47 | 32.24 824 | 3499 | 100 | 191 | A |V
p |V
A |V
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saronas. FCC RF Test Report

Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2388.12 60.61 |-13.39 74 55.15 | 32.19 824 | 3497 | 100 184 | p | H
2389.94 51.96 | -2.04 54 4651 | 32.19 824 | 3498 | 100 | 184 | A | H
* 2437 116.14 - - 110.52 | 32.34 827 | 3499 | 100 184 | p | H
* 2437 109.25 - - 103.63 | 32.34 827 | 3499 | 100 @ 184 | A | H
802.11ac 2484.32 62.65 |-11.35 74 56.9 32.45 8.3 35 100 | 184 | p | H
VHT20 2483.55 52.03 | -1.97 54 46.28 | 32.45 8.3 35 100 | 184 | A | H
CH 06 2389.94 56.53 | -17.47 74 51.08 | 32.19 824 | 3498 | 147 | 183 | P |V
2437TMHz 2389.38 4829 | -5.71 54 42.83 | 3219 824 | 3497 | 147 | 183 | A |V
* 2437 112.08 - - 106.46 | 32.34 827 | 3499 | 147 | 183 | P |V
* 2437 104.48 - - 98.86 | 32.34 827 | 3499 | 147 | 183 | A |V
2485.44 62.09 | -11.91 74 56.34 | 32.45 8.3 35 147 | 183 | P |V
2483.52 49.89 -4.11 54 4414 | 32.45 8.3 35 147 | 183 | A | V
* 2457 114.15 - - 108.47 | 324 827 | 3499 | 137 | 210 | P | H
* 2457 106.27 - - 100.59 | 32.4 827 | 3499 | 137 | 210 | A | H
2484.46 62.14 | -11.86 74 56.39 | 32.45 8.3 35 137 | 210 | P | H
2484.28 52.58 | -1.42 54 46.83 | 32.45 8.3 35 137 | 210 | A | H
802.11ac H
VHT20 H
CH 10 * 2457 107.45 - - 101.77 | 32.4 827 | 3499 | 100 | 193 | P |V
2457MHz | * 2457 100.04 - - 94.36 324 827 | 3499 | 100 | 193 | A |V
2488.72 60.42 | -13.58 74 54.62 32.5 8.3 35 100 | 193 | P | V
2483.56 50.29 | -3.71 54 4454 | 32.45 8.3 35 100 | 193 | A |V
\Y
\Y
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saronas. FCC RF Test Report

Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 1104 - - 104.69 324 8.3 34.99 | 100 | 208 P H
* 2462 103.06 - - 97.35 324 8.3 34.99 100 208 A H
2483.52 62.85 -11.15 74 57.1 32.45 8.3 35 100 | 208 P H
2483.6 52.58 -1.42 54 46.83 32.45 8.3 35 100 | 208 A | H
802.11ac H
VHT20 H
CH11 * 2462 105.38 - - 99.67 324 8.3 3499 | 100 | 138 p |V
2462MHz | * 2462 97.52 - - 91.81 32.4 83 | 3499 100 | 138 | A |V
2486.4 57.06 |-16.94 74 51.31 32.45 8.3 35 100 | 138 p |V
2483.88 47.92 -6.08 54 42.17 32.45 8.3 35 100 | 138 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B29 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 43.35 | -30.65 74 57.16 33.64 11.93 | 59.38 | 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 41.26 -32.74 74 55.07 33.64 11.93 59.38 100 0 P v
2412MHz \%
\%
\%
4874 46.2 -27.8 74 60.05 33.54 11.9 59.29 | 100 0 P H
7311 48.04 | -25.96 74 56.46 34.69 1494 | 58.05 | 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 43.14 -30.86 74 56.99 33.54 11.9 59.29 100 0 P v
2437TMHz 7311 4272 | -31.28 74 51.14 | 34.69 | 14.94 | 58.05 | 100 0 P |V
\%
\%
4924 40.46 -33.54 74 54.36 33.44 11.87 59.21 100 0 P H
7386 42.38 -31.62 74 50.95 34.47 15.08 58.12 100 0 P H
802.11ac H
VHT20 H
CH11 4924 39.7 -34.3 74 53.6 33.44 11.87 59.21 100 0 P v
2462MHz 7386 41.82 |-32.18 74 50.39 | 34.47 | 15.08 | 58.12 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.52 60.05 -13.95 74 54.59 32.19 8.24 34.97 100 189 P H
2389.8 52.59 -1.41 54 47.14 32.19 8.24 34.98 100 189 P H
* 2422 106.23 - - 100.66 32.29 8.27 34.99 100 189 P H
* 2422 98.59 - - 93.02 32.29 8.27 34.99 100 189 A H
802.11ac 2488.73 57.8 -16.2 74 52 325 8.3 35 100 189 P H
VHT40 2484.11 47.73 -6.27 54 41.98 32.45 8.3 35 100 189 A H
CHO03 2388.96 56.66 -17.34 74 51.2 32.19 8.24 34.97 200 184 P v
2422MHz 2389.52 4852 | -5.48 54 4306 | 3219 | 824 | 3497 | 200 | 184 | A |V
* 2422 99.21 - - 93.64 32.29 8.27 34.99 200 184 P v
* 2422 92.82 - - 87.25 32.29 8.27 34.99 200 184 A v
2493.49 56.27 -17.73 74 50.48 325 8.3 35.01 200 184 P v
2493.07 47.27 -6.73 54 41.48 325 8.3 35.01 200 184 A v
2389.52 60.82 -13.18 74 55.36 32.19 8.24 34.97 100 207 P H
2389.24 52.12 -1.88 54 46.66 32.19 8.24 34.97 100 207 A H
* 2427 105.37 - - 99.8 32.29 8.27 34.99 100 207 P H
* 2427 97.97 - - 924 32.29 8.27 34.99 100 207 A H
802.11ac 2485.86 57.38 -16.62 74 51.63 32.45 8.3 35 100 207 P H
VHT40 2483.5 47.9 -6.1 54 42.15 32.45 8.3 35 100 207 A H
CH 04 2389.24 56.63 -17.37 74 51.17 32.19 8.24 34.97 100 194 P v
2427MHz 2389.66 49.93 | -4.07 54 4447 | 3219 | 824 | 3497 | 100 | 194 | A |V
* 2427 101.15 - - 95.58 32.29 8.27 34.99 100 194 P v
* 2427 94.34 - - 88.77 32.29 8.27 34.99 100 194 A v
2493.56 55.98 -18.02 74 50.19 325 8.3 35.01 100 194 P v
2489.5 47.54 -6.46 54 41.74 325 8.3 35 100 194 A v
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s=amranas. FCC RF Test Report Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2389.52 61.45 |-12.55 74 55.99 | 32.19 824 | 3497 | 100 209 | P | H
2389.94 52.52 -1.48 54 47.07 | 32.19 824 | 3498 | 100 | 209 | A | H
* 2437 107.82 - - 102.2 | 32.34 827 | 3499 | 100 209 | P | H
* 2437 100.57 - - 94.95 | 32.34 827 | 3499 | 100 H 209 | A | H
802.11ac 2484.74 59.88 | -14.12 74 54.13 | 32.45 8.3 35 100 | 209 | P | H
VHT40 2484.04 51.8 2.2 54 46.05 | 32.45 8.3 35 100 | 200 | A | H
CH 06 2348.5 56.7 -17.3 74 51.38 | 32.03 826 | 3497 | 100 231 | P |V
2437MHz 2389.94 48.17 -5.83 54 42.72 | 32.19 824 | 3498 | 100 | 231 | A |V
* 2437 99.86 - - 94.24 | 32.34 827 | 3499 | 100 | 231 | P |V
* 2437 92.81 - - 87.19 | 32.34 827 | 3499 | 100 | 231 | A |V
2488.66 57.03 |-16.97 74 51.23 325 8.3 35 100 | 231 | P |V
2485.86 4761 | -6.39 54 41.86 | 32.45 8.3 35 100 | 231 | A |V
2389.38 56.58 |-17.42 74 51.12 | 32.19 824 | 3497 | 100 211 | P | H
2389.24 48.9 -5.1 54 43.44 | 3219 824 | 3497 | 100 211 | A | H
* 2447 108.08 - - 102.46 | 32.34 827 | 3499 | 100 211 | P | H
* 2447 100.85 - - 95.23 | 32.34 827 | 3499 | 100 211 | A | H
802.11ac 2484.95 61.41 |-12.59 74 55.66 | 32.45 8.3 35 200 | 2112 | P | H
VHT40 2485.09 52.44 | -1.56 54 46.69 | 32.45 8.3 35 100 | 2112 | A | H
CH 08 2388.26 56.7 -17.3 74 51.24 | 32.19 824 | 3497 | 100 | 196 | P |V
2447MHz 2389.66 47.33 -6.67 54 41.87 | 32.19 824 | 3497 | 100 | 196 | A |V
* 2447 103 - - 97.38 | 32.34 827 | 3499 | 100 196 | P |V
* 2447 96.04 - - 90.42 | 32.34 827 | 3499 | 100 K 196 | A |V
2488.45 60.49 |-13.51 74 54.69 325 8.3 35 100 196 | P |V
2487.82 49.65 | -4.35 54 43.85 32.5 8.3 35 100 | 196 | A | V
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saronas. FCC RF Test Report

Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2341.22 55.47 |-18.53 74 50.15 | 32.03 826 | 3497 | 116 184 | p | H
2389.94 46.82 -7.18 54 41.37 | 32.19 824 | 3498 | 116 | 184 | A | H
* 2452 106.91 - - 101.29 | 32.34 827 | 3499 | 116 184 | p | H
* 2452 99.23 - - 93.61 | 32.34 827 | 3499 | 116 K 184 | A | H
802.11ac 2484.32 60.14 | -13.86 74 54.39 | 32.45 8.3 35 116 | 184  p | H
VHT40 2483.69 52.34 | -1.66 54 46.59 | 32.45 8.3 35 116 | 184 A | H
CH 09 2327.22 56.27 | -17.73 74 50.97 | 31.98 828 | 3496 | 200 177 | P |V
2452MHz 2370.48 46.54 -7.46 54 41.11 32.14 826 | 3497 | 200 | 177 | A |V
* 2452 99.89 - - 9427 | 32.34 827 | 3499 | 200 | 177 | P |V
* 2452 92.48 - - 86.86 | 32.34 827 | 3499 | 200 | 177 | A |V
2484.18 57.43 |-16.57 74 51.68 | 32.45 8.3 35 200 | 177 | P |V
2484.53 48.11 -5.89 54 4236 | 32.45 8.3 35 200 | 177 | A |V
2384.9 56.08 |-17.92 74 50.67 | 32.14 824 | 3497 | 122 | 199 | p | H
2389.66 46.66 | -7.34 54 41.2 32.19 824 | 3497 | 122 | 199 | A | H
* 2457 106.18 - - 100.5 324 827 | 3499 | 122 | 199 | p | H
* 2457 99.18 - - 93.5 324 827 | 3499 | 122 | 199 | A | H
802.11ac 2484.6 60.18 | -13.82 74 54.43 | 32.45 8.3 35 122 | 199 | p | H
VHT40 2484.81 52.13 | -1.87 54 46.38 | 32.45 8.3 35 122 | 199 | A | H
CH 10 2356.34 55.99 | -18.01 74 50.61 | 32.09 826 | 3497 | 100 108 | P |V
2457MHz 2385.46 46.53 -7.47 54 4112 | 32.14 824 | 3497 | 100 | 108 | A |V
* 2457 99.33 - - 93.65 32.4 827 | 3499 | 100 K 108 | P |V
* 2457 91.82 - - 86.14 32.4 827 | 3499 | 100 K 108 | A |V
2486 56.91 |-17.09 74 51.16 | 32.45 8.3 35 100 108 | P |V
2484.04 48.12 -5.88 54 4237 | 3245 8.3 35 100 | 108 | A |V
SPORTON INTERNATIONAL INC. Page Number : B33 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2389.52 56.23 -17.77 74 50.77 32.19 8.24 34.97 116 197 P H
2389.8 46.49 -7.51 54 41.04 32.19 8.24 34.98 116 197 A H
2462 103.36 - - 97.65 324 8.3 34.99 | 116 197 P H
2462 96.33 - - 90.62 324 8.3 34.99 | 116 197 A H
802.11ac 2483.55 61.42 -12.58 74 55.67 32.45 8.3 35 116 197 P H
VHT40 2483.5 52.56 -1.44 54 46.81 32.45 8.3 35 116 197 A H
CH11 2339.26 55.7 -18.3 74 50.36 32.03 8.28 34.97 | 100 | 109 P v
2462MHz 2376.78 46.64 | -7.36 54 4121 | 3214 | 826 | 3497 | 100 | 109 | A |V
2462 96.14 - - 90.43 324 8.3 34.99 | 100 | 109 P v
2462 88.9 - - 83.19 324 8.3 34.99 | 100 | 109 AV
2483.5 57.56 -16.44 74 51.81 32.45 8.3 35 100 109 P v
2483.5 49 -5 54 43.25 32.45 8.3 35 100 | 109 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
4844 40.01 -33.99 74 53.82 33.61 11.93 59.35 100 0 P H
7266 41.6 -32.4 74 49.97 34.78 14.87 58.02 100 0 P H
802.11ac H
VHT40 H
CH 03 4844 40.35 | -33.65 74 54.16 | 33.61 | 11.93 | 59.35 | 100 0 p |V
2422MHz 7266 40.71 | -33.29 74 49.08 | 34.78 | 14.87 | 58.02 | 100 0 p Vv
\%
\%
4874 43.69 -30.31 74 57.54 33.54 11.9 59.29 100 0 P H
7311 41.38 -32.62 74 49.8 34.69 14.94 58.05 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 39.67 -34.33 74 53.52 33.54 11.9 59.29 100 0 P v
2437MHz 7311 40.94 | -33.06 74 49.36 | 34.69 | 14.94 | 58.05 | 100 0 P |V
\%
\%
4904 42.88 -31.12 74 56.78 33.47 11.87 59.24 100 0 P H
7356 40.57 -33.43 74 49.09 34.56 15.01 58.09 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 40.54 -33.46 74 54.44 33.47 11.87 59.24 100 0 P v
2452MHz 7356 4161 |-32.39 74 50.13 | 34.56 | 15.01 | 58.09 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

95.88 33.94 -9.56 43.5 47.51 15.88 211 31.56 - - P H

154.47 335 -10 43.5 44.96 17.42 2.62 315 - - P H

298.38 34.33 -11.67 46 42.56 19.79 3.28 31.3 - - P H

301.4 32.18 -13.82 46 40.2 19.85 3.43 31.3 - - P H

519.8 38.03 -7.97 46 40.49 24.36 4.13 30.95 | 100 22 P H

650 34.16 -11.84 46 34.43 25.9 4.59 30.76 - - P H

H

H

H

H

H

2.4GHz H
802.11b

LE 30.81 36.73 -3.27 40 40.92 25.46 1.71 31.36 100 58 P v

65.91 35.36 -4.64 40 52.42 12.42 211 31.59 - - P v

292.71 32.33 -13.67 46 40.63 19.73 3.28 31.31 - - P v

390.3 33.16 -12.84 46 38.33 22.16 3.82 31.15 - - P v

519.8 38.24 -7.76 46 40.7 24.36 4.13 30.95 - - P v

650 35.78 | -10.22 46 36.05 25.9 4.59 30.76 - - PV

\%

\%

\%

\%

\%

\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

<Ant. No. 3 Chain 0>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2336.04 55.92 -18.08 74 50.57 32.03 8.28 34.96 380 300 P H
2390 46.01 -7.99 54 40.56 32.19 8.24 34.98 | 380 | 300 A H
* 2412 102.55 - - 97.05 32.24 8.24 34.98 | 380 | 300 P H
* 2412 99.58 - - 94.08 32.24 8.24 34.98 | 380 | 300 A H
H
802.11b H
CHoO1
2389.065 56.09 -17.91 74 50.63 32.19 8.24 3497 | 380 | 265 P v
2412MHz
2390 47.57 -6.43 54 42.12 32.19 8.24 34.98 380 265 A v
* 2412 108.8 - - 103.3 32.24 8.24 3498 | 380 | 265 P v
* 2412 105.85 - - 100.35 32.24 8.24 3498 | 380 | 265 AV
\%
\%
* 2462 100.9 - - 95.19 32.4 8.3 34.99 | 300 | 342 P H
* 2462 97.84 - - 92.13 324 8.3 34.99 300 342 A H
2483.88 56.1 -17.9 74 50.35 32.45 8.3 35 300 | 342 P H
2483.52 46.75 -7.25 54 41 32.45 8.3 35 300 342 A H
H
802.11b H
CH11
* 2462 110.04 - - 104.33 324 8.3 34.99 300 239 P v
2462MHz
* 2462 107.05 - - 101.34 32.4 8.3 34.99 | 300 | 239 AV
2483.76 57.91 -16.09 74 52.16 32.45 8.3 35 300 239 P v
2483.52 51.16 -2.84 54 45.41 32.45 8.3 35 300 239 A v
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B37 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4872 38.99 -35.01 74 52.84 33.54 11.9 59.29 | 100 0 P H
7308 41.69 -32.31 74 50.11 34.69 1494 | 58.05 | 100 0 P H
H
802.11b H
CH 06
4872 42.4 -31.6 74 56.25 33.54 11.9 59.29 | 100 0 P v
2437MHz
7308 44.54 -29.46 74 52.96 34.69 1494 | 58.05 | 100 0 P v
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B38 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2379.3 56.18 -17.82 74 50.75 32.14 8.26 34.97 380 300 P H
2389.8 45.98 -8.02 54 40.53 32.19 8.24 34.98 | 380 | 300 A H
* 2412 99.4 - - 93.9 32.24 8.24 34.98 380 300 P H
* 2412 91.81 - - 86.31 32.24 8.24 34.98 | 380 | 300 A H
H
802.11g H
CHoO1
2374.58 55.98 -18.02 74 50.55 32.14 8.26 3497 | 380 | 268 P v
2412MHz
2390 46.81 -7.19 54 41.36 32.19 8.24 3498 | 380 | 268 A |V
* 2412 105.56 - - 100.06 32.24 8.24 3498 | 380 | 268 P v
* 2412 97.86 - - 92.36 32.24 8.24 3498 | 380 | 268 AV
\%
\%
* 2462 99.09 - - 93.38 324 8.3 34.99 | 238 145 P H
* 2462 91.18 - - 85.47 324 8.3 34.99 238 145 A H
2485.72 56.3 -17.7 74 50.55 32.45 8.3 35 238 145 P H
2484.52 46.51 -7.49 54 40.76 32.45 8.3 35 238 145 A H
H
802.11g H
CH11
* 2462 107.52 - - 101.81 324 8.3 34.99 300 239 P v
2462MHz
* 2462 100.25 - - 94.54 32.4 8.3 34.99 | 300 | 239 AV
2483.56 57.9 -16.1 74 52.15 32.45 8.3 35 300 239 P v
2483.64 48.7 -5.3 54 42.95 32.45 8.3 35 300 239 A v
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B39 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 40.16 -33.84 74 54.01 33.54 11.9 59.29 | 100 0 P H
7311 42.71 -31.29 74 51.13 34.69 1494 | 58.05 | 100 0 P H
H
802.11g H
CH 06
4874 42.66 -31.34 74 56.51 33.54 11.9 59.29 | 100 0 P v
2437MHz
7311 44.14 -29.86 74 52.56 34.69 1494 | 58.05 | 100 0 P v
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B40 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

31.08 33.32 -6.68 40 37.51 25.46 1.71 31.36 100 162 P H

148.26 33.75 -9.75 43.5 44.89 17.75 2.62 31.51 - - P H

248.97 32.72 -13.28 46 42.16 18.91 3.03 31.38 - - P H

519.8 33.44 | -12.56 46 35.9 24.36 4.13 30.95 - - P H

650 35.38 |-10.62 46 35.65 25.9 4.59 30.76 - - P H

953.1 34.22 -11.78 46 29.12 30.21 54 30.51 - - P H

H

H

H

H

H

2.4GHz H
802.11b

LE 31.62 33.53 -6.47 40 38.28 24.92 1.71 31.38 - - P v

198.21 34.03 -9.47 43.5 46.86 15.9 2.72 31.45 - - P v

275.97 32.17 -13.83 46 40.89 19.34 3.28 31.34 - - P v

390.3 33.88 -12.12 46 39.05 22.16 3.82 31.15 - - P v

519.8 39.61 -6.39 46 42.07 24.36 4.13 30.95 100 268 P v

650 36.97 -9.03 46 37.24 25.9 4.59 30.76 - - PV

\%

\%

\%

\%

\%

\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
SPORTON INTERNATIONAL INC. Page Number : B41 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

<Ant. No. 3 Chain 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2352.32 55.79 -18.21 74 50.41 32.09 8.26 34.97 379 321 P H
2390 45.07 -8.93 54 39.62 32.19 8.24 3498 | 379 | 321 A H
* 2412 96.84 - - 91.34 32.24 8.24 34.98 379 321 P H
* 2412 93.79 - - 88.29 32.24 8.24 34.98 379 321 A H
H
802.11b H
CHoO1
2372.27 55.3 -18.7 74 49.87 32.14 8.26 34.97 | 200 | 216 P v
2412MHz
2390 45.92 -8.08 54 40.47 32.19 8.24 34.98 200 216 A v
* 2412 106.09 - - 100.59 32.24 8.24 3498 | 200 | 216 P v
* 2412 103.05 - - 97.55 32.24 8.24 3498 | 200 | 216 AV
\%
\%
* 2462 100.85 - - 95.14 32.4 8.3 34.99 | 200 49 P H
* 2462 97.84 - - 92.13 324 8.3 34.99 200 49 A H
2498.08 56.26 -17.74 74 50.47 325 8.3 35.01 200 49 P H
2483.52 45.79 -8.21 54 40.04 32.45 8.3 35 200 49 A H
H
802.11b H
CH11
* 2462 108.1 - - 102.39 324 8.3 34.99 300 260 P v
2462MHz
* 2462 105.04 - - 99.33 324 8.3 34.99 | 300 | 260 AV
2486.96 57.26 -16.74 74 51.51 32.45 8.3 35 300 260 P v
2483.52 49.43 -4.57 54 43.68 32.45 8.3 35 300 260 A v
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B42 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4872 39.59 -34.41 74 53.44 33.54 11.9 59.29 | 100 0 P H
7308 42.18 -31.82 74 50.6 34.69 1494 | 58.05 | 100 0 P H
H
802.11b H
CH 06
4872 42.29 -31.71 74 56.14 33.54 11.9 59.29 | 100 0 P v
2437MHz
7308 41.89 -32.11 74 50.31 34.69 1494 | 58.05 | 100 0 P v
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B43 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2384.13 56.16 -17.84 74 50.75 32.14 8.24 34.97 380 323 P H
2389.59 46.15 -7.85 54 40.69 32.19 8.24 3497 | 380 | 323 A H
* 2412 99.24 - - 93.74 32.24 8.24 34.98 380 323 P H
* 2412 91.76 - - 86.26 32.24 8.24 34.98 380 323 A H
H
802.11g H
CHoO1
2389.8 58.8 -15.2 74 53.35 32.19 8.24 3498 | 129 | 216 P v
2412MHz
2390 49.8 -4.2 54 44.35 32.19 8.24 34.98 129 216 A v
* 2412 109.87 - - 104.37 32.24 8.24 3498 | 129 | 216 P v
* 2412 102.02 - - 96.52 32.24 8.24 3498 | 129 | 216 AV
\%
\%
* 2462 100.19 - - 94.48 32.4 8.3 34.99 | 200 46 P H
* 2462 92.2 - - 86.49 324 8.3 34.99 200 46 A H
2489.72 56.14 -17.86 74 50.34 32.5 8.3 35 200 46 P H
2488.48 46.27 -7.73 54 40.47 325 8.3 35 200 46 A H
H
802.11g H
CH11
* 2462 106.86 - - 101.15 324 8.3 34.99 300 258 P v
2462MHz
* 2462 98.99 - - 93.28 32.4 8.3 3499 | 300 | 258 A |V
2485.72 57.14 -16.86 74 51.39 32.45 8.3 35 300 258 P v
2483.56 47.27 -6.73 54 41.52 32.45 8.3 35 300 258 A v
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B44 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4872 39.13 -34.87 74 52.98 33.54 11.9 59.29 | 100 0 P H
7308 40.56 -33.44 74 48.98 34.69 1494 | 58.05 | 100 0 P H
H
802.11g H
CH 06
4872 39.15 -34.85 74 53 33.54 11.9 59.29 | 100 0 P v
2437MHz
7308 39.99 -34.01 74 48.41 34.69 1494 | 58.05 | 100 0 P v
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B45 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

42.69 31.04 -8.96 40 42.13 18.72 1.71 31.52 - - P H

195.24 31.93 -11.57 43.5 44.92 15.75 2.72 31.46 - - P H

277.86 37.15 -8.85 46 45.88 19.32 3.28 31.33 - - P H

314 34.12 -11.88 46 41.77 20.2 3.43 31.28 - - P H

519.8 39.59 -6.41 46 42.05 24.36 4.13 30.95 | 100 | 159 P H

950.3 35.3 -10.7 46 30.21 30.2 5.4 30.51 - - P H

H

H

H

H

H

2.4GHz H
802.11g

LE 30.54 35.84 -4.16 40 40.03 25.46 1.71 31.36 100 111 P v

42.69 34.87 -5.13 40 45.96 18.72 1.71 31.52 - - P v

149.61 34.88 -8.62 43.5 46.04 17.73 2.62 31.51 - - P v

519.8 35.01 -10.99 46 37.47 24.36 4.13 30.95 - - P v

650 35.09 -10.91 46 35.36 25.9 4.59 30.76 - - P v

974.8 35.89 -18.11 54 30.75 30.25 5.4 30.51 - - p |V

\%

\%

\%

\%

\%

\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
SPORTON INTERNATIONAL INC. Page Number : B46 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

<Ant. No. 3 Chain 0 + 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2382.45 554 -18.6 74 49.99 32.14 8.24 34.97 100 201 P H
2390 4541 -8.59 54 39.96 32.19 8.24 3498 | 100 | 201 A H
* 2412 101.95 - - 96.45 32.24 8.24 34.98 100 201 P H
* 2412 98.97 - - 93.47 32.24 8.24 34.98 100 201 A H
H
802.11b H
CHoO1
2390 57.74 -16.26 74 52.29 32.19 8.24 34.98 | 100 82 P v
2412MHz
2390 50.01 -3.99 54 44.56 32.19 8.24 34.98 | 100 82 A |V
* 2412 112.2 - - 106.7 32.24 8.24 34.98 | 100 82 P v
* 2412 109.23 - - 103.73 32.24 8.24 34.98 | 100 82 AV
\%
\%
* 2462 101.98 - - 96.27 32.4 8.3 34.99 122 136 P H
* 2462 98.89 - - 93.18 324 8.3 34.99 122 136 A H
2483.52 55.63 -18.37 74 49.88 32.45 8.3 35 122 136 P H
2487.96 45.29 -8.71 54 39.49 32.5 8.3 35 122 136 A H
H
802.11b H
CH11
* 2462 110.07 - - 104.36 324 8.3 34.99 100 115 P v
2462MHz
* 2462 106.99 - - 101.28 32.4 8.3 34.99 100 115 A v
2484.76 56.62 -17.38 74 50.87 32.45 8.3 35 100 115 P v
2483.6 47.72 -6.28 54 41.97 32.45 8.3 35 100 115 A v
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B47 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4872 38.83 -35.17 74 52.68 33.54 11.9 59.29 | 100 0 P H
7308 41.01 -32.99 74 49.43 34.69 1494 | 58.05 | 100 0 P H
H
802.11b H
CH 06
4872 41.36 -32.64 74 55.21 33.54 11.9 59.29 | 100 0 P v
2437MHz
7308 42.44 -31.56 74 50.86 34.69 1494 | 58.05 | 100 0 P v
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B48 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2353.47 55.66 -18.34 74 50.28 32.09 8.26 34.97 100 226 P H
2389.38 46.09 -7.91 54 40.63 32.19 8.24 34.97 | 100 | 226 A H
* 2412 101.27 - - 95.77 32.24 8.24 34.98 100 226 P H
* 2412 94.02 - - 88.52 32.24 8.24 34.98 100 226 A H
H
802.11g H
CHoO1
2390 58.41 -15.59 74 52.96 32.19 8.24 34.98 | 101 115 P v
2412MHz
2390 49.67 -4.33 54 44.22 32.19 8.24 34.98 101 115 A v
* 2412 108.37 - - 102.87 32.24 8.24 34.98 | 101 115 P v
* 2412 101.3 - - 95.8 32.24 8.24 34.98 | 101 115 AV
\%
\%
* 2462 101.12 - - 95.41 32.4 8.3 34.99 380 4 P H
* 2462 94.71 - - 89 324 8.3 34.99 380 4 A H
2498.08 56.05 -17.95 74 50.26 325 8.3 35.01 | 380 4 P H
2484.88 46.25 -7.75 54 40.5 32.45 8.3 35 380 4 A H
H
802.11g H
CH11
* 2462 108.5 - - 102.79 324 8.3 34.99 200 172 P v
2462MHz
* 2462 100.67 - - 94.96 32.4 8.3 34.99 200 172 A v
2488.92 56.86 -17.14 74 51.06 325 8.3 35 200 172 P v
2483.72 48.08 -5.92 54 42.33 32.45 8.3 35 200 172 A v
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B49 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4872 40.25 -33.75 74 54.1 33.54 11.9 59.29 | 100 0 P H
7308 40.49 -33.51 74 48.91 34.69 1494 | 58.05 | 100 0 P H
H
802.11g H
CH 06
4872 39.79 -34.21 74 53.64 33.54 11.9 59.29 | 100 0 P v
2437MHz
7308 41.55 -32.45 74 49.97 34.69 1494 | 58.05 | 100 0 P v
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B50 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2385.29 55.85 -18.15 74 50.44 32.14 8.24 34.97 100 226 P H
2389.59 4591 -8.09 54 40.45 32.19 8.24 34.97 100 226 A H
2412 98.99 - - 93.49 32.24 8.24 34.98 100 226 P H
2412 91.71 - - 86.21 32.24 8.24 34.98 100 226 A H
802.11ac H
VHT20 H
CHO1 2389.49 57.71 -16.29 74 52.25 32.19 8.24 34.97 100 81 P v
2412MHz 2389.59 48.7 -5.3 54 4324 | 3219 | 824 | 3497 | 100 | 81 | A |V
2412 105.95 - - 100.45 32.24 8.24 34.98 100 81 P v
2412 98.78 - - 93.28 32.24 8.24 34.98 100 81 A v
\%
\%
2462 101.09 - - 95.38 32.4 8.3 34.99 100 136 P H
2462 92.59 - - 86.88 324 8.3 34.99 100 136 A H
2489.12 56.18 -17.82 74 50.38 325 8.3 35 100 136 P H
2484.72 46.29 -7.71 54 40.54 32.45 8.3 35 100 136 A H
802.11ac H
VHT20 H
CH11 2462 107.9 - - 102.19 324 8.3 34.99 100 115 P v
2462MHz 2462 100.76 - - 95.05 32.4 8.3 3499 | 100 | 115 | A |V
2483.72 57.7 -16.3 74 51.95 32.45 8.3 35 100 115 P v
2483.6 48.62 -5.38 54 42.87 32.45 8.3 35 100 115 A v
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B51 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4872 3895 |-35.05 74 52.8 33.54 11.9 59.29 | 100 0 P H
7308 40.55 -33.45 74 48.97 34.69 14.94 58.05 100 0 P H
802.11ac H
VHT20 H
CH 06 4872 41.19 -32.81 74 55.04 33.54 11.9 59.29 100 0 P v
2437MHz 7308 42.1 -31.9 74 50.52 | 34.69 | 14.94 | 58.05 | 100 0 PV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B52 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2324 55.21 -18.79 74 49.91 31.98 8.28 34.96 100 226 P H
2389.94 46.74 -7.26 54 41.29 32.19 8.24 34.98 100 226 A H
* 2422 94.4 - - 88.83 32.29 8.27 34.99 100 226 P H
* 2422 86.97 - - 814 32.29 8.27 34.99 100 226 A H
802.11ac 2488.94 55.24 -18.76 74 49.44 325 8.3 35 100 226 P H
VHT40 2490.48 46.82 -7.18 54 41.02 325 8.3 35 100 226 A H
CHO03 2389.94 57.55 -16.45 74 52.1 32.19 8.24 34.98 100 278 P v
2422MHz 2389.8 48.65 | -5.35 54 43.2 3219 | 824 | 3498 | 100 | 278 | A | V
* 2422 100.99 - - 95.42 32.29 8.27 34.99 100 278 P v
* 2422 92.93 - - 87.36 32.29 8.27 34.99 100 278 A v
2483.62 55.82 -18.18 74 50.07 32.45 8.3 35 100 278 P v
2490.13 46.77 -7.23 54 40.97 325 8.3 35 100 278 A v
2374.54 56.31 -17.69 74 50.88 32.14 8.26 34.97 100 136 P H
2385.88 46.54 -7.46 54 41.08 32.19 8.24 34.97 100 136 A H
* 2452 94.64 - - 89.02 32.34 8.27 34.99 100 136 P H
* 2452 87.57 - - 81.95 32.34 8.27 34.99 100 136 A H
802.11ac 2483.62 55.87 -18.13 74 50.12 32.45 8.3 35 100 136 P H
VHT40 2494.19 46.75 -7.25 54 40.96 325 8.3 35.01 100 136 A H
CH 09 2345.14 56.3 -17.7 74 50.98 32.03 8.26 34.97 100 115 P v
2452MHz 2388.68 46.33 | -7.67 54 4087 | 3219 | 824 | 3497 | 100 | 115 | A |V
* 2452 102.85 - - 97.23 32.34 8.27 34.99 100 115 P v
* 2452 95.43 - - 89.81 32.34 8.27 34.99 100 115 A v
2486.63 55.71 -18.29 74 49.96 32.45 8.3 35 100 115 P v
2483.97 48.19 -5.81 54 42.44 32.45 8.3 35 100 115 A v

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B53 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4872 39.41 | -34.59 74 53.26 33.54 11.9 59.29 | 100 0 P H
7308 41.37 -32.63 74 49.79 34.69 14.94 58.05 100 0 P H
802.11ac H
VHT40 H
CH 06 4872 38.72 -35.28 74 52.57 33.54 11.9 59.29 100 0 P v
2437MHz 7308 4155 |-32.45 74 49.97 | 3469 | 14.94 | 58.05 | 100 0 PV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B54 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
196.05 31.67 -11.83 43.5 44.6 15.8 2.72 31.45 - - P H
248.7 3294 |-13.06 46 42.47 18.82 3.03 31.38 - - P H
298.11 35.71 -10.29 46 43.95 19.78 3.28 31.3 - - P H
316.1 34.15 -11.85 46 41.73 20.26 3.43 31.27 - - P H
519.8 41.44 -4.56 46 43.9 24.36 4.13 30.95 | 100 99 P H
956.6 3545 | -10.55 46 30.35 30.21 5.4 30.51 - - P H
H
H
H
H
H
2.4GHz H
802.11b
LE 30.81 35.6 -4.4 40 39.79 25.46 1.71 31.36 100 222 P v
42.69 35.46 -4.54 40 46.55 18.72 1.71 31.52 - - P v
148.8 33.35 -10.15 43.5 44.49 17.75 2.62 31.51 - - P v
390.3 34.13 -11.87 46 39.3 22.16 3.82 31.15 - - P v
519.8 35.68 -10.32 46 38.14 24.36 4.13 30.95 - - P v
974.8 35.64 | -18.36 54 30.5 30.25 5.4 30.51 - - p |V
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
SPORTON INTERNATIONAL INC. Page Number : B55 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

<Ant. No. 4 Chain 0>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2315.57 55.86 -18.14 74 50.61 31.93 8.28 34.96 133 1 P H
2390 46.25 -7.75 54 40.8 32.19 8.24 34.98 133 1 A H
* 2412 106.28 - - 100.78 32.24 8.24 34.98 | 133 1 P H
* 2412 103.25 - - 97.75 32.24 8.24 34.98 | 133 1 A H
H
802.11b
H
CHoO1
2389.8 58.88 -15.12 74 53.43 32.19 8.24 34.98 327 0 P \%
2412MHz
2390 52.72 -1.28 54 47.27 32.19 8.24 34.98 | 327 0 A |V
* 2412 113.05 - - 107.55 32.24 8.24 34.98 327 0 P \%
* 2412 110.07 - - 104.57 32.24 8.24 34.98 327 0 A \%
\%
\%
* 2462 106.05 - - 100.34 324 8.3 34.99 209 1 P H
* 2462 103.04 - - 97.33 32.4 8.3 34.99 | 209 1 A H
2483.52 56.74 -17.26 74 50.99 32.45 8.3 35 209 1 P H
2483.52 47.24 -6.76 54 41.49 32.45 8.3 35 209 1 A H
H
802.11b
H
CH11
* 2462 113.11 - - 107.4 324 8.3 34.99 351 0 P \%
2462MHz
* 2462 110.17 - - 104.46 324 8.3 34.99 351 0 A \%
2483.52 59.68 -14.32 74 53.93 32.45 8.3 35 351 0 P \%
2483.52 52.8 -1.2 54 47.05 32.45 8.3 35 351 0 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B56 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 40.8 -33.2 74 54.65 33.54 11.9 59.29 | 100 0 P H
7311 41.07 -32.93 74 49.49 34.69 1494 | 58.05 | 100 0 P H
H
802.11b
H
CH 06
4874 46.59 -27.41 74 60.44 33.54 11.9 59.29 | 100 0 P \Y
2437MHz
7311 44.62 -29.38 74 53.04 34.69 1494 | 58.05 | 100 0 P \Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B57 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.54 55.74 -18.26 74 50.28 32.19 8.24 34.97 | 130 0 P H
2390 46.58 -7.42 54 41.13 32.19 8.24 34.98 130 0 A H
* 2412 103.43 - - 97.93 32.24 8.24 34.98 | 130 0 P H
* 2412 95.73 - - 90.23 32.24 8.24 34.98 | 130 0 A H
H
802.11g
H
CHoO1
2389.59 60.35 -13.65 74 54.89 32.19 8.24 34.97 | 328 3 P \Y,
2412MHz
2390 51.49 -2.51 54 46.04 32.19 8.24 34.98 | 328 3 A |V
* 2412 110.41 - - 104.91 32.24 8.24 34.98 328 3 P \%
* 2412 102.8 - - 97.3 32.24 8.24 34.98 328 3 A \%
\%
\%
* 2462 103.29 - - 97.58 324 8.3 34.99 210 0 P H
* 2462 95.41 - - 89.7 32.4 8.3 34.99 210 0 A H
2483.68 55.91 -18.09 74 50.16 32.45 8.3 35 210 0 P H
2483.56 46.44 -7.56 54 40.69 32.45 8.3 35 210 0 A H
H
802.11g
H
CH11
* 2462 110.69 - - 104.98 32.4 8.3 3499 | 351 3 P \Y
2462MHz
* 2462 102.82 - - 97.11 324 8.3 34.99 351 3 A \%
2488.48 59.02 -14.98 74 53.22 325 8.3 35 351 3 P \%
2483.68 49.87 -4.13 54 44.12 32.45 8.3 35 351 3 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B58 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 40.85 -33.15 74 54.7 33.54 11.9 59.29 | 100 0 P H
7311 40.81 -33.19 74 49.23 34.69 1494 | 58.05 | 100 0 P H
H
802.11g
H
CH 06
4874 43.39 -30.61 74 57.24 33.54 11.9 59.29 | 100 0 P \Y
2437MHz
7311 43.07 -30.93 74 51.49 34.69 1494 | 58.05 | 100 0 P \Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B59 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
65.1 32.95 -7.05 40 50.08 12.35 211 31.59 | 100 0 P H
96.15 31.34 -12.16 43.5 4491 15.88 211 31.56 - - P H
187.14 33.37 -10.13 43.5 46.64 15.47 2.72 31.46 - - P H
325.2 34.41 -11.59 46 41.74 20.5 3.43 31.26 - - P H
519.8 37.71 -8.29 46 40.17 24.36 4.13 30.95 - - P H
650 34.63 -11.37 46 34.9 25.9 4.59 30.76 - - P H
H
H
H
H
H
2.4GHz
H
802.11b
L 31.62 36.15 -3.85 40 40.9 24.92 1.71 31.38 - - P \%
65.1 31.02 -8.98 40 48.15 12.35 211 31.59 - - P \%
186.6 33.16 -10.34 43.5 46.45 15.46 2.72 31.47 - - P \%
325.2 37.47 -8.53 46 44.8 20.5 3.43 31.26 - - P \%
519.8 42.21 -3.79 46 44.67 24.36 4.13 30.95 100 39 P \%
650 35.95 -10.05 46 36.22 25.9 4.59 30.76 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
SPORTON INTERNATIONAL INC. Page Number : B60 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

<Ant. No. 4 Chain 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2340.14 55.54 -18.46 74 50.22 32.03 8.26 34.97 | 100 126 P H
2390 45.25 -8.75 54 39.8 32.19 8.24 34.98 100 126 A H
* 2412 98.37 - - 92.87 32.24 8.24 34.98 | 100 126 P H
* 2412 95.37 - - 89.87 32.24 8.24 34.98 | 100 126 A H
H
802.11b
H
CHoO1
2378.36 56.57 -17.43 74 51.14 32.14 8.26 34.97 356 0 P \%
2412MHz
2390 46.81 -7.19 54 41.36 32.19 8.24 34.98 | 356 0 A |V
* 2412 106.38 - - 100.88 32.24 8.24 34.98 356 0 P \%
* 2412 103.38 - - 97.88 32.24 8.24 34.98 356 0 A \%
\%
\%
* 2462 100.87 - - 95.16 324 8.3 34.99 100 135 P H
* 2462 97.74 - - 92.03 32.4 8.3 34.99 100 135 A H
2489.48 56.74 -17.26 74 50.94 325 8.3 35 100 135 P H
2483.52 47.11 -6.89 54 41.36 32.45 8.3 35 100 135 A H
H
802.11b
H
CH11
* 2462 108.36 - - 102.65 32.4 8.3 34.99 342 0 P \%
2462MHz
* 2462 105.23 - - 99.52 324 8.3 34.99 342 0 A \%
2483.8 58.89 -15.11 74 53.14 32.45 8.3 35 342 0 P \%
2483.52 50.8 -3.2 54 45.05 32.45 8.3 35 342 0 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B61 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 41.4 -32.6 74 55.25 33.54 11.9 59.29 | 100 0 P H
7311 40.88 -33.12 74 49.3 34.69 1494 | 58.05 | 100 0 P H
H
802.11b
H
CH 06
4874 47.93 -26.07 74 61.78 33.54 11.9 59.29 | 100 0 P \Y
2437MHz
7311 41.65 -32.35 74 50.07 34.69 1494 | 58.05 | 100 0 P \Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B62 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2340.66 55.97 -18.03 74 50.65 32.03 8.26 34.97 | 100 | 283 P H
2390 47.3 -6.7 54 41.85 32.19 8.24 34.98 100 283 A H
* 2412 101.24 - - 95.74 32.24 8.24 3498 | 100 | 283 P H
* 2412 93.79 - - 88.29 32.24 8.24 3498 | 100 | 283 A H
H
802.11g
H
CHoO1
2389.17 60.79 -13.21 74 55.33 32.19 8.24 34.97 322 0 P \%
2412MHz
2390 51.5 -25 54 46.05 32.19 8.24 34.98 | 322 0 A |V
* 2412 108.64 - - 103.14 32.24 8.24 34.98 322 0 P \%
* 2412 101.01 - - 95.51 32.24 8.24 34.98 322 0 A \%
\%
\%
* 2462 99.67 - - 93.96 324 8.3 34.99 100 136 P H
* 2462 92.19 - - 86.48 32.4 8.3 34.99 | 100 136 A H
2490.84 56.23 -17.77 74 50.43 325 8.3 35 100 136 P H
2484.64 46.85 -7.15 54 41.1 32.45 8.3 35 100 136 A H
H
802.11g
H
CH11
* 2462 107.55 - - 101.84 324 8.3 34.99 342 0 P \%
2462MHz
* 2462 99.81 - - 94.1 324 8.3 34.99 342 0 A \%
2483.52 58.87 -15.13 74 53.12 32.45 8.3 35 342 0 P \%
2483.6 49.21 -4.79 54 43.46 32.45 8.3 35 342 0 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B63 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 39.69 -34.31 74 53.54 33.54 11.9 59.29 | 100 0 P H
7311 40.18 -33.82 74 48.6 34.69 1494 | 58.05 | 100 0 P H
H
802.11g
H
CH 06
4874 46.71 -27.29 74 60.56 33.54 11.9 59.29 | 100 0 P \Y
2437MHz
7311 40.97 -33.03 74 49.39 34.69 1494 | 58.05 | 100 0 P \Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B64 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
65.1 31.32 -8.68 40 48.45 12.35 211 31.59 | 100 78 P H
149.88 28.88 -14.62 43.5 40.07 17.7 2.62 31.51 - - P H
186.87 32.33 -11.17 43.5 45.6 15.47 2.72 31.46 - - P H
325.2 33.65 |-12.35 46 40.98 20.5 3.43 31.26 - - P H
519.8 33.37 -12.63 46 35.83 24.36 4.13 30.95 - - P H
780.2 34.49 -11.51 46 32.62 275 4.98 30.61 - - P H
H
H
H
H
H
2.4GHz
H
802.11g
L 31.35 35.83 -4.17 40 40.04 25.46 1.71 31.38 - - P \%
152.58 31.65 -11.85 43.5 42.97 17.56 2.62 315 - - P \%
187.14 33.19 -10.31 43.5 46.46 15.47 2.72 31.46 - - P \%
325.2 37.26 -8.74 46 44.59 20.5 3.43 31.26 - - P \%
519.8 42.02 -3.98 46 44.48 24.36 4.13 30.95 | 100 55 P |V
715.1 38.01 -7.99 46 37.23 26.64 4.81 30.67 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
SPORTON INTERNATIONAL INC. Page Number : B65 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

<Ant. No. 4 Chain 0 + 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.49 56.38 -17.62 74 50.92 32.19 8.24 34.97 | 349 67 P H
2390 47.43 -6.57 54 41.98 32.19 8.24 34.98 349 67 A H
* 2412 106.83 - - 101.33 32.24 8.24 34.98 | 349 67 P H
* 2412 103.81 - - 98.31 32.24 8.24 34.98 | 349 67 A H
H
802.11b
H
CHoO1
2389.49 59.23 -14.77 74 53.77 32.19 8.24 34.97 324 0 P \%
2412MHz
2390 52.67 -1.33 54 47.22 32.19 8.24 3498 | 324 0 A |V
* 2412 113.12 - - 107.62 32.24 8.24 34.98 324 0 P \%
* 2412 109.97 - - 104.47 32.24 8.24 34.98 324 0 A \%
\%
\%
* 2462 103.75 - - 98.04 324 8.3 34.99 380 62 P H
* 2462 100.71 - - 95 32.4 8.3 34.99 | 380 62 A H
2488.04 56.67 -17.33 74 50.87 325 8.3 35 380 62 P H
2483.52 46.69 -7.31 54 40.94 32.45 8.3 35 380 62 A H
H
802.11b
H
CH11
* 2462 110.55 - - 104.84 324 8.3 34.99 347 0 P \%
2462MHz
* 2462 107.51 - - 101.8 324 8.3 34.99 347 0 A \%
2483.72 58.1 -15.9 74 52.35 32.45 8.3 35 347 0 P \%
2483.52 50.38 -3.62 54 44.63 32.45 8.3 35 347 0 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 41.31 -32.69 74 55.16 33.54 11.9 59.29 | 100 0 P H
7311 41.92 -32.08 74 50.34 34.69 1494 | 58.05 | 100 0 P H
H
802.11b
H
CH 06
4874 48.03 -25.97 74 61.88 33.54 11.9 59.29 | 100 0 P \Y
2437MHz
7311 45.76 -28.24 74 54.18 34.69 1494 | 58.05 | 100 0 P \Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.7 56.88 -17.12 74 51.42 32.19 8.24 34.97 | 349 67 P H
2389.7 47.57 -6.43 54 42.11 32.19 8.24 34.97 349 67 A H
* 2412 104.95 - - 99.45 32.24 8.24 34.98 | 349 67 P H
* 2412 96.98 - - 91.48 32.24 8.24 34.98 | 349 67 A H
H
802.11g
H
CHoO1
2390 59.86 -14.14 74 54.41 32.19 8.24 34.98 322 0 P \%
2412MHz
2389.49 51.45 -2.55 54 45.99 32.19 8.24 34.97 | 322 0 A |V
* 2412 112.73 - - 107.23 32.24 8.24 34.98 322 0 P \%
* 2412 105.33 - - 99.83 32.24 8.24 34.98 322 0 A \%
\%
\%
* 2462 103.2 - - 97.49 324 8.3 34.99 380 64 P H
* 2462 95.62 - - 89.91 32.4 8.3 34.99 | 380 64 A H
2485.48 56.77 -17.23 74 51.02 32.45 8.3 35 380 64 P H
2483.64 47.25 -6.75 54 41.5 32.45 8.3 35 380 64 A H
H
802.11g
H
CH11
* 2462 111.97 - - 106.26 324 8.3 34.99 349 0 P \%
2462MHz
* 2462 104.46 - - 98.75 324 8.3 34.99 349 0 A \%
2484.32 58.96 -15.04 74 53.21 32.45 8.3 35 349 0 P \%
2483.6 49.73 -4.27 54 43.98 32.45 8.3 35 349 0 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B68 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4874 40.32 -33.68 74 54.17 33.54 11.9 59.29 | 100 0 P H
7311 40.97 -33.03 74 49.39 34.69 1494 | 58.05 | 100 0 P H
H
802.11g
H
CH 06
4874 45.62 -28.38 74 59.47 33.54 11.9 59.29 | 100 0 P \Y
2437MHz
7311 43.15 -30.85 74 51.57 34.69 1494 | 58.05 | 100 0 P \Y,
\Y
\Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.28 55.96 -18.04 74 50.5 32.19 8.24 34.97 349 67 P H
2389.7 47.51 -6.49 54 42.05 32.19 8.24 34.97 349 67 A H
2412 102.44 - - 96.94 32.24 8.24 34.98 349 67 P H
2412 95.37 - - 89.87 32.24 8.24 34.98 349 67 A H
802.11ac H
VHT20 H
CHO1 2389.59 66.28 -7.72 74 60.82 32.19 8.24 34.97 322 0 P \%
2412MHz 2390 52.87 -1.13 54 47.42 | 32.19 8.24 | 34.98 | 322 0 P |V
2412 110.58 - - 105.08 32.24 8.24 34.98 322 0 P \%
2412 103.7 - - 98.2 32.24 8.24 34.98 322 0 A \%
\%
\%
2462 101.15 - - 95.44 324 8.3 34.99 380 62 P H
2462 94.54 - - 88.83 32.4 8.3 34.99 380 62 A H
2484.08 56.62 -17.38 74 50.87 32.45 8.3 35 380 62 P H
2484.28 47.32 -6.68 54 41.57 32.45 8.3 35 380 62 A H
802.11ac H
VHT20 H
CH11 2462 111.06 - - 105.35 32.4 8.3 34.99 349 0 P \%
2462MHz 2462 103.38 - - 97.67 324 8.3 34.99 | 349 0 AV
2484.72 61.24 -12.76 74 55.49 32.45 8.3 35 349 0 P \%
2484.44 49.79 -4.21 54 44.04 32.45 8.3 35 349 0 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 39.38 -34.62 74 53.23 33.54 11.9 59.29 100 0 P H
7311 39.92 |-34.08 74 48.34 34.69 1494 | 58.05 | 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 46.29 |-27.71 74 60.14 33.54 11.9 59.29 | 100 0 P |V
2437MHz 7311 4235 |-31.65 74 50.77 | 34.69 | 1494 | 58.05 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2374.68 56.23 -17.77 74 50.8 32.14 8.26 34.97 380 99 P H
2389.24 47.44 -6.56 54 41.98 32.19 8.24 34.97 380 99 A H
* 2422 95.39 - - 89.82 32.29 8.27 34.99 380 99 P H
* 2422 88.87 - - 83.3 32.29 8.27 34.99 380 99 A H
802.11ac 2485.72 55.8 -18.2 74 50.05 | 32.45 8.3 35 380 | 99 P | H
VHT40 2493.49 47.04 -6.96 54 41.25 325 8.3 35.01 380 99 A H
CHO03 2389.94 61.13 -12.87 74 55.68 32.19 8.24 34.98 322 0 P \%
2422MHz 2389.94 52.71 | -1.29 54 47.26 | 32.19 8.24 | 34.98 | 322 0 P |V
* 2422 105.04 - - 99.47 32.29 8.27 34.99 322 0 P \%
* 2422 97.82 - - 92.25 32.29 8.27 34.99 322 0 A \%
2485.09 55.86 -18.14 74 50.11 32.45 8.3 35 322 0 P \%
2488.8 47.39 -6.61 54 41.59 325 8.3 35 322 0 A \%
2315.46 55.9 -18.1 74 50.65 31.93 8.28 34.96 380 64 P H
2388.26 46.69 -7.31 54 41.23 32.19 8.24 34.97 380 64 A H
* 2452 96.29 - - 90.67 32.34 8.27 34.99 380 64 P H
* 2452 89.31 - - 83.69 32.34 8.27 34.99 380 64 A H
802.11ac 2498.11 56.41 | -17.59 74 50.62 32,5 8.3 3501 | 380 | 64 P | H
VHT40 2483.76 47.5 -6.5 54 41.75 32.45 8.3 35 380 64 A H
CH 09 2370.2 56.25 -17.75 74 50.82 32.14 8.26 34.97 316 0 P \%
2452MHz 2389.24 47.08 | -6.92 54 41.62 | 32.19 8.24 | 34.97 | 316 0 AV
* 2452 104.48 - - 98.86 32.34 8.27 34.99 316 0 P \%
* 2452 97.89 - - 92.27 32.34 8.27 34.99 316 0 A \%
2485.72 58.58 -15.42 74 52.83 32.45 8.3 35 316 0 P \%
2484.25 49.66 -4.34 54 43.91 32.45 8.3 35 316 0 A \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 39.45 -34.55 74 53.3 33.54 11.9 59.29 100 0 P H
7311 40.13 -33.87 74 48.55 34.69 14.94 58.05 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 39.66 | -34.34 74 53.51 33.54 11.9 59.29 | 100 0 p |V
2437MHz 7311 41.41 | -32.59 74 49.83 | 3469 | 14.94 | 58.05 | 100 0 PV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR752421C

Emission below 1GHz

5GHz WIFI 802.11ac VHT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
31.35 28.21 -11.79 40 32.42 25.46 1.71 31.38 - - P H
64.83 30.15 -9.85 40 47.29 12.35 211 31.6 100 78 P H
186.87 32.95 -10.55 43.5 46.22 15.47 2.72 31.46 - - P H
325.2 34.62 -11.38 46 41.95 20.5 3.43 31.26 - - P H
389.6 32.16 |-13.84 46 37.33 22.16 3.82 31.15 - - P H
519.8 33.47 -12.53 46 35.93 24.36 4.13 30.95 - - P H
H
H
H
H
5GHz H
802.11ac H
VHT20 30.81 34.87 -5.13 40 39.06 25.46 1.71 31.36 100 178 P v
LF 65.1 30.46 -9.54 40 47.59 12.35 211 31.59 - - P v
186.87 33.24 -10.26 43.5 46.51 15.47 2.72 31.46 - - P v
325.2 37.37 -8.63 46 44.7 20.5 3.43 31.26 - - P v
519.8 40.64 -5.36 46 43.1 24.36 4.13 30.95 - - P v
715.1 35.65 -10.35 46 34.87 26.64 4.81 30.67 - - P v
\%
\%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Report No. : FR752421C

<TXBF Mode>
<Ant. No. 1 Chain 0 + 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2390 61.32 -12.68 74 55.87 32.19 8.24 34.98 100 194 P H
2390 52.26 -1.74 54 46.81 32.19 8.24 34.98 100 194 A H
* 2412 112.82 - - 107.32 32.24 8.24 34.98 100 194 P H
* 2412 107.95 - - 102.45 | 32.24 824 | 3498 | 100 | 194 A | H
802.11ac H
VHT20 H
CHO1 2389.8 60.48 -13.52 74 55.03 32.19 8.24 34.98 305 215 P v
2412MHz 2390 49.3 -4.7 54 4385 | 3219 | 824 | 3498 | 305 | 215 | A | VY
* 2412 106.44 - - 100.94 32.24 8.24 34.98 305 215 P v
* 2412 99.43 - - 93.93 32.24 8.24 34.98 305 215 A v
\%
\%
2389.94 60.82 -13.18 74 55.37 32.19 8.24 34.98 100 203 P H
2389.94 52.65 -1.35 54 47.2 32.19 8.24 34.98 100 203 A H
* 2417 116.32 - - 110.83 32.24 8.24 34.99 100 203 P H
* 2417 111.01 - - 105.52 32.24 8.24 34.99 100 203 A H
802.11ac H
VHT20 H
CH 02 2329.6 56.08 -17.92 74 50.78 31.98 8.28 34.96 380 229 P v
2417MHz 2389.94 4579 | -8.21 54 40.34 | 32.19 824 | 3498 | 380 | 229 | A |V
* 2417 108.9 - - 103.41 32.24 8.24 34.99 380 229 P v
* 2417 103.25 - - 97.76 32.24 8.24 34.99 380 229 A v
\%
V
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saronas. FCC RF Test Report

Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2389.52 59.37 |-14.63 74 53.91 | 32.19 824 | 3497 | 100 203 | P | H
2389.94 51.42 -2.58 54 4597 | 32.19 824 | 3498 | 100 | 203 | A | H
* 2437 117.98 - - 112.36 | 32.34 827 | 3499 | 100 H 203 | P | H
* 2437 110.61 - - 104.99 | 32.34 827 | 3499 | 100 K 203 | A | H
802.11ac 2486.7 62.4 -11.6 74 56.65 | 32.45 8.3 35 100 | 203 | p | H
VHT20 2483.69 52.28 | -1.72 54 46.53 | 32.45 8.3 35 100 | 203 | A | H
CH 06 2360.12 55.64 | -18.36 74 50.26 | 32.09 826 | 3497 | 160 K 228 | P |V
2437TMHz 2389.94 46.67 | -7.33 54 4122 | 3219 824 | 3498 | 160 | 228 | A |V
* 2437 111.59 - - 105.97 | 32.34 827 | 3499 | 160 K 228 | P |V
* 2437 104.46 - - 98.84 | 32.34 827 | 3499 | 160 K 228 | A |V
2484.74 56.32 |-17.68 74 50.57 | 32.45 8.3 35 160 | 228 | P |V
2483.62 47.28 | -6.72 54 4153 | 3245 8.3 35 160 | 228 | A | V
* 2457 114.31 - - 108.63 | 32.4 827 | 3499 | 100 203 | P | H
* 2457 109.57 - - 103.89 | 324 827 | 3499 | 100 K 203 | A | H
2484.1 62.07 | -11.93 74 56.32 | 32.45 8.3 35 100 | 203 | P | H
2484.16 52.11 -1.89 54 46.36 | 32.45 8.3 35 100 | 203 | A | H
802.11ac H
VHT20 H
CH 10 * 2457 109.14 - - 103.46 | 32.4 827 | 3499 | 380 220 | P |V
2457MHz | * 2457 101.98 - - 96.3 324 827 | 3499 | 380 | 220 | A |V
2484.88 56.8 -17.2 74 51.05 | 32.45 8.3 35 380 | 220 | P |V
2483.56 47.4 -6.6 54 41.65 | 32.45 8.3 35 380 | 220 | A |V
\Y
\Y
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s=amranas. FCC RF Test Report Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 111.12 - - 105.41 324 8.3 34.99 | 100 | 203 P H
* 2462 104.18 - - 98.47 324 8.3 34.99 100 203 A H
2483.92 62.03 -11.97 74 56.28 32.45 8.3 35 100 | 203 P H
2483.6 52.05 -1.95 54 46.3 32.45 8.3 35 100 | 203 A | H
802.11ac H
VHT20 H
CH11 * 2462 104.85 - - 99.14 324 8.3 34.99 | 380 | 220 p |V
2462MHz | * 2462 97.42 - - 91.71 32.4 83 | 3499 380 | 220 | A |V
2485.24 57.28 -16.72 74 51.53 32.45 8.3 35 380 220 P v
2483.84 46.1 -7.9 54 40.35 32.45 8.3 35 380 | 220 AV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 49.07 -24.93 74 62.88 33.64 11.93 59.38 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 42.5 -31.5 74 56.31 33.64 11.93 | 59.38 | 100 0 p |V
2412MHz \%
\%
\%
4874 49.52 -24.48 74 63.37 33.54 11.9 59.29 100 0 P H
7311 46.28 -27.72 74 54.7 34.69 14.94 58.05 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 46.55 -27.45 74 60.4 33.54 11.9 59.29 100 0 P v
2437MHz 7311 41.46 | -32.54 74 49.88 | 34.69 | 14.94 | 58.05 | 100 0 P |V
\%
\%
4924 41.38 -32.62 74 55.28 33.44 11.87 59.21 100 0 P H
7386 42.07 -31.93 74 50.64 34.47 15.08 58.12 100 0 P H
802.11ac H
VHT20 H
CH11 4924 40 -34 74 53.9 33.44 11.87 59.21 100 0 P v
2462MHz 7386 4151 |-32.49 74 50.08 34.47 | 15.08 | 58.12 | 100 0 PV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.8 61.59 -12.41 74 56.14 32.19 8.24 34.98 100 204 P H
2389.94 52.59 -1.41 54 47.14 32.19 8.24 34.98 100 204 A H
* 2422 109.93 - - 104.36 32.29 8.27 34.99 100 204 P H
* 2422 105.96 - - 100.39 32.29 8.27 34.99 100 204 A H
802.11ac 2483.76 56 -18 74 50.25 32.45 8.3 35 100 204 P H
VHT40 2483.97 47.18 -6.82 54 41.43 32.45 8.3 35 100 204 A H
CHO03 2310.56 56.46 -17.54 74 51.2 31.93 8.28 34.95 380 230 P v
2422MHz 2389.38 4569 | -8.31 54 4023 | 3219 | 824 | 3497 | 380 | 230 | A |V
* 2422 104.81 - - 99.24 32.29 8.27 34.99 380 230 P v
* 2422 97.46 - - 91.89 32.29 8.27 34.99 380 230 A v
2489.71 55.61 -18.39 74 49.81 325 8.3 35 380 230 P v
2487.89 45.74 -8.26 54 39.94 325 8.3 35 380 230 A v
2389.8 60.25 -13.75 74 54.8 32.19 8.24 34.98 100 204 P H
2389.94 52.47 -1.53 54 47.02 32.19 8.24 34.98 100 204 A H
* 2427 108.99 - - 103.42 32.29 8.27 34.99 100 204 P H
* 2427 105.37 - - 99.8 32.29 8.27 34.99 100 204 A H
802.11ac H
VHT40 H
CH 04 2377.34 55.8 -18.2 74 50.37 32.14 8.26 34.97 380 222 P v
2427MHz 2389.66 4563 | -8.37 54 4017 | 3219 | 824 | 3497 | 380 | 222 | A |V
* 2427 105.69 - - 100.12 32.29 8.27 34.99 380 222 P v
* 2427 98.12 - - 92.55 32.29 8.27 34.99 380 222 A v
\%
V
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saronas. FCC RF Test Report

Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2389.66 60.23 |-13.77 74 54.77 | 32.19 824 | 3497 | 100 204 | P | H
2389.94 52.13 | -1.87 54 46.68 | 32.19 824 | 3498 | 100 | 204 | A | H
* 2437 110.3 - - 104.68 | 32.34 827 | 3499 | 100 204 | P | H
* 2437 107.06 - - 101.44 | 32.34 827 | 3499 | 100 K 204 | A | H
802.11ac 2484.6 62.84 |-11.16 74 57.09 | 32.45 8.3 35 100 | 204 | P | H
VHT40 2483.55 52.55 | -1.45 54 46.8 32.45 8.3 35 100 | 204 | A | H
CH 06 2360.68 55.61 | -18.39 74 50.23 | 32.09 826 | 3497 | 380 234 | P |V
2437MHz 2389.94 4562 | -8.38 54 40.17 | 32.19 824 | 3498 | 380 | 234 | A |V
* 2437 105 - - 99.38 | 32.34 827 | 3499 | 380 | 234 | P |V
* 2437 100.43 - - 94.81 | 32.34 827 | 3499 | 380 | 234 | A |V
2497.27 56.12 |-17.88 74 50.33 325 8.3 3501 | 380 | 234 | P |V
2490.27 4581 | -8.19 54 40.01 32.5 8.3 35 380 | 234 | A |V
* 2447 110.64 - - 105.02 | 32.34 827 | 3499 | 100 213 | P | H
* 2447 107.2 - - 101.58 | 32.34 827 | 3499 | 100 @ 213 | A | H
2491 64.22 -9.78 74 58.42 325 8.3 35 100 | 213 | P | H
2488.36 52.54 | -1.46 54 46.74 325 8.3 35 100 | 213 | A | H
802.11ac H
VHT40 H
CH 08 * 2447 105.94 - - 100.32 | 32.34 827 | 3499 | 380 225 | P |V
2447MHz | * 2447 101.4 - - 95.78 | 32.34 827 | 3499 | 380 | 225 | A |V
2488.3 59.73 | -14.27 74 53.93 32.5 8.3 35 380 | 225 | P |V
2488.48 48.98 | -5.02 54 43.18 32.5 8.3 35 380 | 225 | A |V
\Y
\Y
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saronas. FCC RF Test Report

Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
2320.92 55.87 |-18.13 74 50.57 | 31.98 828 | 3496 | 100 200 | P | H
2389.94 46.77 -7.23 54 41.32 | 32.19 824 | 3498 | 100 | 200 @A | H
* 2452 109.92 - - 104.3 | 32.34 827 | 3499 | 100 200 | P | H
* 2452 106.94 - - 101.32 | 32.34 827 | 3499 | 100 200 | A | H
802.11ac 2484.81 60.73 | -13.27 74 54.98 | 32.45 8.3 35 100 | 200 | P | H
VHT40 2485.09 52.25 | -1.75 54 46.5 32.45 8.3 35 100 | 200 | A | H
CH 09 2385.04 55.34 | -18.66 74 49.93 | 32.14 824 | 3497 | 380 | 221 | P | V
2452MHz 2387.98 4541 | -8.59 54 39.95 | 32.19 824 | 3497 | 380 | 221 | A |V
* 2452 105.27 . - 99.65 | 32.34 827 | 3499 | 380 | 221 | P | V
* 2452 99.34 . - 93.72 | 32.34 827 | 3499 | 380 | 221 | A |V
2487.75 58.44 |-15.56 74 52.64 325 8.3 35 380 | 221 | P |V
2488.17 50.15 | -3.85 54 44.35 32.5 8.3 35 380 | 221 | A |V
* 2457 109.96 - - 104.28 | 324 827 | 3499 | 100 202 | P | H
* 2457 106.9 - - 101.22 | 324 827 | 3499 | 100 | 202 | A | H
2484.82 60.44 |-13.56 74 54.69 | 32.45 8.3 35 100 | 202 | P | H
2484.1 5249 | -1.51 54 46.74 | 32.45 8.3 35 100 | 202 | A | H
802.11ac H
VHT40 H
CH 10 * 2457 105.59 - - 99.91 32.4 827 | 3499 | 380 218 | P |V
2457MHz | * 2457 100.2 - - 94.52 324 827 | 3499 | 380 | 218 | A |V
2488.72 57.09 |-16.91 74 51.29 32.5 8.3 35 380 | 218 | P |V
2483.5 48.83 | -5.17 54 43.08 | 32.45 8.3 35 380 | 218 | A |V
\Y
\Y
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saronas. FCC RF Test Report

Report No. : FR752421C

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2358.3 55.62 -18.38 74 50.24 32.09 8.26 34.97 | 100 | 200 P H
2389.94 45.48 -8.52 54 40.03 32.19 8.24 34.98 100 200 A H
* 2462 105 - - 99.29 324 8.3 34.99 | 100 | 200 P H
* 2462 101.69 - - 95.98 324 8.3 34.99 | 100 | 200 A H
802.11ac 2483.5 61.86 -12.14 74 56.11 32.45 8.3 35 100 200 P H
VHT40 2483.5 52.7 -1.3 54 46.95 32.45 8.3 35 100 | 200 A H
CH11 2310.84 55.37 -18.63 74 50.11 31.93 8.28 34.95 380 222 P v
2462MHz 2387.42 45.4 -8.6 54 39.94 | 3219 | 824 | 3497 | 380 | 222 | A |V
* 2462 99.99 - - 94.28 324 8.3 3499 | 380 | 222 P v
* 2462 95.52 - - 89.81 324 8.3 3499 | 380 | 222 AV
2485.09 55.64 -18.36 74 49.89 32.45 8.3 35 380 | 222 P v
2483.5 47.18 -6.82 54 41.43 32.45 8.3 35 380 222 A v
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
4844 42.69 -31.31 74 56.5 33.61 11.93 59.35 100 0 P H
7266 42.74 -31.26 74 51.11 34.78 14.87 58.02 100 0 P H
802.11ac H
VHT40 H
CHO03 4844 40.34 -33.66 74 54.15 33.61 11.93 59.35 100 0 P v
2422MHz 7266 41.08 |-32.92 74 49.45 | 3478 | 14.87 | 58.02 | 100 0 PV
\%
\%
4874 40.68 -33.32 74 54.53 33.54 11.9 59.29 100 0 P H
7311 41.78 -32.22 74 50.2 34.69 14.94 58.05 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 39.44 -34.56 74 53.29 33.54 11.9 59.29 100 0 P v
2437MHz 7311 40.66 | -33.34 74 49.08 | 34.69 | 14.94 | 58.05 | 100 0 P |V
\%
\%
4904 43.3 -30.7 74 57.2 33.47 11.87 59.24 100 0 P H
7356 40.71 -33.29 74 49.23 34.56 15.01 58.09 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 39.61 -34.39 74 53.51 33.47 11.87 59.24 100 0 P v
2452MHz 7356 41.37 | -32.63 74 49.89 | 3456 | 15.01 | 58.09 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number : B83 of B100

TEL : 886-3-327-3456
FAX : 886-3-328-4978




saronas. FCC RF Test Report

Report No. : FR752421C

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HV)
95.88 34.37 -9.13 43.5 47.94 15.88 211 31.56 - - P H
158.25 3342 |-1008| 435 | 4516 | 17.14 | 262 | 315 | - - | P H
240.6 3228 |-13.72| 46 4255 | 1809 | 3.03 | 3139 | - - P | H
302.8 3279 |-13.21 46 40.77 | 19.88 | 343 | 3129 | - - P | H
519.8 37.72 | -8.28 46 4018 | 2436 | 413 | 3095 | 100 | 69 | P | H
650 3379 | -1221| 46 3406 | 259 | 459 | 3076 | - - P H
H
H
H
H
2.4GHz H
802.11ac H
VHT40 31.62 36.82 -3.18 40 41.57 24.92 1.71 31.38 100 88 P v
LF 160.95 29.11 -14.39 43.5 41.08 16.9 2.62 31.49 - - P v
298.11 31.36 | -14.64 46 396 | 1978 | 328 | 313 - - PV
389.6 30.68 |-15.32 46 3585 | 2216 | 382 | 3115 | - - PV
519.8 36.82 -9.18 46 39.28 24.36 4.13 30.95 - - P v
650 32.26 -13.74 46 32.53 25.9 4.59 30.76 - - P v
\%
\%
V
V
\%
V
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

<Ant. No. 3 Chain 0 + 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2378.46 55.66 -18.34 74 50.23 32.14 8.26 34.97 223 31 P H
2390 46.32 -7.68 54 40.87 32.19 8.24 34.98 223 31 A H
* 2412 103.74 - - 98.24 32.24 8.24 34.98 223 31 P H
* 2412 97.31 - - 91.81 | 32.24 824 | 3498 | 223 | 31 A | H
802.11ac H
VHT20 H
CHO1 2389.49 57.38 -16.62 74 51.92 32.19 8.24 34.97 202 178 P v
2412MHz 2390 48.55 | -5.45 54 43.1 3219 | 824 | 3498 | 202 | 178 | A |V
* 2412 110.02 - - 104.52 32.24 8.24 34.98 202 178 P v
* 2412 103.57 - - 98.07 32.24 8.24 34.98 202 178 A v
\%
\%
* 2462 102.47 - - 96.76 324 8.3 34.99 112 162 P H
* 2462 95.23 - - 89.52 324 8.3 34.99 112 162 A H
2483.96 56.88 -17.12 74 51.13 32.45 8.3 35 112 162 P H
2484.08 46.16 -7.84 54 40.41 32.45 8.3 35 112 162 A H
802.11ac H
VHT20 H
CH11 * 2462 110.36 - - 104.65 324 8.3 34.99 200 177 P v
2462MHz | = 2462 103.14 - - 97.43 324 8.3 3499 | 200 | 177 | A |V
2483.96 58.96 -15.04 74 53.21 32.45 8.3 35 200 177 P v
2483.52 49.62 -4.38 54 43.87 32.45 8.3 35 200 177 A v
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 39.46 -34.54 74 53.31 33.54 11.9 59.29 100 0 P H
7311 41.42 -32.58 74 49.84 34.69 14.94 58.05 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 4168 |-32.32 74 55.53 33.54 11.9 59.29 | 100 0 p |V
2437MHz 7311 40.96 | -33.04 74 49.38 | 34.69 | 14.94 | 58.05 | 100 0 PV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2340.66 55.77 -18.23 74 50.45 32.03 8.26 34.97 100 190 P H
2389.94 46.58 -7.42 54 41.13 32.19 8.24 34.98 100 190 A H
* 2422 98.39 - - 92.82 32.29 8.27 34.99 100 190 P H
* 2422 95.45 - - 89.88 32.29 8.27 34.99 100 190 A H
802.11ac 2492.58 56.14 -17.86 74 50.35 325 8.3 35.01 100 190 P H
VHT40 2487.96 45.63 -8.37 54 39.83 325 8.3 35 100 190 A H
CHO03 2389.66 59.19 -14.81 74 53.73 32.19 8.24 34.97 100 181 P v
2422MHz 2389.94 50.39 | -3.61 54 4494 | 3219 | 824 | 3498 | 100 | 181 | A | VY
* 2422 106.44 - - 100.87 32.29 8.27 34.99 100 181 P v
* 2422 101.93 - - 96.36 32.29 8.27 34.99 100 181 A v
2488.24 55.79 -18.21 74 49.99 325 8.3 35 100 181 P v
2483.5 46.18 -7.82 54 40.43 32.45 8.3 35 100 181 A v
2344.58 55.12 -18.88 74 49.8 32.03 8.26 34.97 100 169 P H
2389.66 45.37 -8.63 54 39.91 32.19 8.24 34.97 100 169 A H
* 2452 98.18 - - 92.56 32.34 8.27 34.99 100 169 P H
* 2452 94.63 - - 89.01 32.34 8.27 34.99 100 169 A H
802.11ac 2486.63 57.17 -16.83 74 51.42 32.45 8.3 35 100 169 P H
VHT40 2483.5 45.92 -8.08 54 40.17 32.45 8.3 35 100 169 A H
CH 09 2383.36 55.93 -18.07 74 50.52 32.14 8.24 34.97 200 185 P v
2452MHz 2389.8 4576 | -8.24 54 4031 | 3219 | 824 | 3498 | 200 | 185 | A | VY
* 2452 107.47 - - 101.85 32.34 8.27 34.99 200 185 P v
* 2452 102.45 - - 96.83 32.34 8.27 34.99 200 185 A v
2489.92 57.53 -16.47 74 51.73 325 8.3 35 200 185 P v
2483.55 48.84 -5.16 54 43.09 32.45 8.3 35 200 185 A v

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 39.59 -34.41 74 53.44 33.54 11.9 59.29 100 0 P H
7311 40.73 -33.27 74 49.15 34.69 14.94 58.05 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 39.57 -34.43 74 53.42 33.54 11.9 59.29 100 0 P v
2437MHz 7311 40.89 | -33.11 74 4931 | 3469 | 14.94 | 58.05 | 100 0 PV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

Emission below 1GHz

5GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
42.69 31.23 -8.77 40 42.32 18.72 1.71 31.52 - - P H
196.05 32.37 -11.13 43.5 45.3 15.8 2.72 31.45 - - P H
272.73 35.9 -10.1 46 44.59 19.37 3.28 31.34 - - P H
390.3 33.9 -12.1 46 39.07 22.16 3.82 31.15 - - P H
519.8 39.27 -6.73 46 41.73 24.36 4.13 30.95 | 100 77 P H
986.7 35.43 | -18.57 54 30.13 30.27 5.54 30.51 - - P H
H
H
H
H
5GHz H
802.11ac H
VHT40 30.81 35.99 -4.01 40 40.18 25.46 1.71 31.36 100 218 P v
LF 65.1 35.12 -4.88 40 52.25 12.35 211 31.59 - - P v
132.06 36.16 -7.34 43.5 47.11 18.24 2.34 31.53 - - P v
325.2 35.47 -10.53 46 42.8 20.5 3.43 31.26 - - P v
519.8 36.68 -9.32 46 39.14 24.36 4.13 30.95 - - P v
974.8 35.73 | -18.27 54 30.59 30.25 5.4 30.51 - - p |V
\%
\%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

<Ant. No. 4 Chain 0 + 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2364.71 56.64 -17.36 74 51.26 32.09 8.26 34.97 300 74 P H
2390 46.44 -7.56 54 40.99 32.19 8.24 34.98 300 74 A H
* 2412 103.15 - - 97.65 32.24 8.24 34.98 300 74 P H
* 2412 96.55 - - 91.05 | 32.24 824 | 3498 | 300 | 74 A | H
802.11ac H
VHT20 H
CHO1 2390 58.93 -15.07 74 53.48 32.19 8.24 34.98 197 190 P v
2412MHz 2390 4985 | -4.15 54 44.4 3219 | 824 | 3498 | 197 | 190 | A |V
* 2412 109.64 - - 104.14 32.24 8.24 34.98 197 190 P v
* 2412 103.95 - - 98.45 32.24 8.24 34.98 197 190 A v
\%
\%
* 2462 104.87 - - 99.16 32.4 8.3 34.99 300 74 P H
* 2462 96.35 - - 90.64 324 8.3 34.99 300 74 A H
2491.28 56.08 -17.92 74 50.28 325 8.3 35 300 74 P H
2484.36 46.04 -7.96 54 40.29 32.45 8.3 35 300 74 A H
802.11ac H
VHT20 H
CH11 * 2462 111.58 - - 105.87 324 8.3 34.99 178 190 P v
2462MHz | = 2462 104.67 - - 98.96 32.4 8.3 3499 | 178 | 190 | A | V
2483.52 60.91 -13.09 74 55.16 32.45 8.3 35 178 190 P v
2483.56 49.42 -4.58 54 43.67 32.45 8.3 35 178 190 A v
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 39.88 |-34.12 74 53.73 33.54 11.9 59.29 | 100 0 P H
7311 40.9 -33.1 74 49.32 34.69 14.94 58.05 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 4468 |-29.32 74 58.53 33.54 11.9 59.29 | 100 0 p |V
2437MHz 7311 40.01 | -33.99 74 48.43 | 34.69 | 14.94 | 58.05 | 100 0 PV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2389.66 57.19 -16.81 74 51.73 32.19 8.24 34.97 246 74 P H
2389.94 47.78 -6.22 54 42.33 32.19 8.24 34.98 246 74 A H
* 2422 101.73 - - 96.16 32.29 8.27 34.99 246 74 P H
* 2422 97.1 - - 91.53 32.29 8.27 34.99 246 74 A H
802.11ac 2488.03 56.34 -17.66 74 50.54 325 8.3 35 246 74 P H
VHT40 2483.9 45.77 -8.23 54 40.02 32.45 8.3 35 246 74 A H
CHO03 2389.66 57.7 -16.3 74 52.24 32.19 8.24 34.97 197 190 P v
2422MHz 2389.94 50.29 | -3.71 54 4484 | 3219 | 824 | 3498 | 197 | 190 | A |V
* 2422 106.56 - - 100.99 32.29 8.27 34.99 197 190 P v
* 2422 102.37 - - 96.8 32.29 8.27 34.99 197 190 A v
2484.95 56.02 -17.98 74 50.27 32.45 8.3 35 197 190 P v
2483.52 47.08 -6.92 54 41.33 32.45 8.3 35 197 190 A v
2354.66 56.3 -17.7 74 50.92 32.09 8.26 34.97 298 74 P H
2389.8 45.6 -8.4 54 40.15 32.19 8.24 34.98 298 74 A H
* 2452 101.44 - - 95.82 32.34 8.27 34.99 298 74 P H
* 2452 97.05 - - 91.43 32.34 8.27 34.99 298 74 A H
802.11ac 2483.52 57.23 -16.77 74 51.48 32.45 8.3 35 298 74 P H
VHT40 2483.76 46.78 -7.22 54 41.03 32.45 8.3 35 298 74 A H
CH 09 2361.94 55.81 -18.19 74 50.43 32.09 8.26 34.97 200 233 P v
2452MHz 2389.8 4595 | -8.05 54 40.5 3219 | 824 | 3498 | 200 | 233 | A |V
* 2452 108.73 - - 103.11 32.34 8.27 34.99 200 233 P v
* 2452 104.71 - - 99.09 32.34 8.27 34.99 200 233 A v
2488.38 59.74 -14.26 74 53.94 325 8.3 35 200 233 P v
2483.55 51.14 -2.86 54 45.39 32.45 8.3 35 200 233 A v

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 39.2 -34.8 74 53.05 33.54 11.9 59.29 | 100 0 P H
7311 40.95 -33.05 74 49.37 34.69 14.94 58.05 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 39.32 -34.68 74 53.17 33.54 11.9 59.29 | 100 0 p |V
2437MHz 7311 40.16 |-33.84 74 4858 | 3469 | 14.94 | 58.05 | 100 0 PV
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

5GHz WIFI 802.11ac VHT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

(MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30.54 28.27 -11.73 40 32.46 25.46 1.71 31.36 - - P H
65.1 31.03 -8.97 40 48.16 12.35 211 31.59 | 100 78 P H
186.87 32.3 -11.2 43.5 45.57 15.47 2.72 31.46 - - P H
325.2 34.24 -11.76 46 41.57 20.5 3.43 31.26 - - P H
519.8 33.22 -12.78 46 35.68 24.36 4.13 30.95 - - P H
955.9 34.97 -11.03 46 29.87 30.21 5.4 30.51 - - P H
H
H
H
H
5GHz H
802.11ac H
VHT40 30.27 35.32 -4.68 40 38.96 26 1.71 31.35 | 100 58 p |V
LF 65.1 31.17 -8.83 40 48.3 12.35 211 31.59 - - P v
186.87 33.83 -9.67 43.5 47.1 15.47 2.72 31.46 - - P v
325.2 37.53 -8.47 46 44.86 20.5 3.43 31.26 - - P v
389.6 36.47 -9.53 46 41.64 22.16 3.82 31.15 - - P v
519.8 41.24 -4.76 46 43.7 24.36 4.13 30.95 - - P v
\%
\%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
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<For Sample 2>
<CDD Mode>
<Ant. No. 4 Chain 0 + 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.8 56.42 -17.58 74 50.67 32.49 8.24 34.98 100 245 P H
2390 47.43 -6.57 54 41.68 32.49 8.24 34.98 | 100 | 245 A | H
* 2412 101.55 - - 95.76 32.53 8.24 34.98 100 245 P H
* 2412 94.63 - - 88.84 32.53 8.24 34.98 100 245 A H
802.11ac H
VHT20 H
CHO1 2389.59 60.02 |-13.98 74 54.26 32.49 8.24 34.97 | 325 3 p Vv
2412MHz 2390 51.32 | -2.68 54 4557 | 3249 | 824 | 34.98 | 325 3 AV
* 2412 108.89 - - 103.1 32.53 8.24 34.98 325 3 P v
* 2412 101.83 - - 96.04 32.53 8.24 34.98 325 3 A v
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 41.3 -32.7 74 53.42 35.33 11.93 | 59.38 | 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 43.31 -30.69 74 55.43 35.33 11.93 | 59.38 | 100 0 P v
2412MHz \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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<For Sample 3>
<CDD Mode>
<Ant. No. 4 Chain 0 + 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
(MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2389.17 55.69 -18.31 74 49.93 32.49 8.24 34.97 300 20 P H
2389.07 46.8 -7.2 54 41.04 32.49 8.24 34.97 300 20 A H
* 2412 102.22 - - 96.43 32.53 8.24 34.98 300 20 P H
* 2412 95.7 - - 89.91 32.53 8.24 34.98 300 20 A H
802.11ac H
VHT20 H
CHO1 2389.91 61.56 -12.44 74 55.81 32.49 8.24 34.98 325 0 P v
2412MHz 2390 51.41 | -2.59 54 4566 | 3249 | 824 | 34.98 | 325 0 AV
* 2412 109.76 - - 103.97 32.53 8.24 34.98 325 0 P v
* 2412 102.71 - - 96.92 32.53 8.24 34.98 325 0 A v
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
(MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 41.27 -32.73 74 53.39 35.33 11.93 | 59.38 | 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 43.6 -30.4 74 55.72 35.33 11.93 | 59.38 | 100 0 P v
2412MHz \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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Report No. : FR752421C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11b 2390 5545 | -1855| 74 5451 | 3222 | 458 | 3586 | 103 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Level(dBuV/m) =
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBpuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 22~26°C

Test Engineer : Jesse Wang, James Chiu, Potter Liu

Relative Humidity : 52~58%

Note symbol

-L Low channel location

-R | High channel location

<For Sample 1>
<CDD Mode>
<Ant. No. 1 Chain 0>
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO1 2412MHz
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO2 2417MHz

Horizontal Fundamental
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO2 2417MHz

Vertical Fundamental
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CH10 2457MHz

Horizontal Fundamental
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CH10 2457MHz

Vertical Fundamental
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CH11 2462MHz

Vertical Fundamental
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Horizontal Fundamental

.
105.0/ oo | 105.0/
,
Peak . . 25
105.0{ 105.0/ 1

Avg . " 7 " T

52, .
IO OV e |
e
350) 350)
175 175
310 2520, 2340, 2360, 2380, 2400, 15 000 300, 1500 4700, 1900 2100 7300, 200 2700. 000
Frequency (Hz) Frequency (Hz)
site 03CHO7-HY site 03CHO7-HY
Condtion AVG_BE 54 3m HF-ANT_130829 HORIZONTAL Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW:1.000KHz SWT Auto RBW:1000.000KHz VBWW-1.000KHz SWTAuto
Detector Peak Detector
752021 Project 752421
Mode. i Mode. i

SPORTON INTERNATIONAL INC. Page Number : C14 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



=aanas.  FCC RF Test Report Report No. : FR752421C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO1 2412MHz

Vertical Fundamental

,
-
. | \ N
Peak . L OV PO e
—
Av A b
A s e, A T s R e

SPORTON INTERNATIONAL INC. Page Number 1 C15 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



=aanas.  FCC RF Test Report Report No. : FR752421C

— - oo -
700/ 700} “‘
Peak . ] o
|
Av | e
. s2. 2 TN
A s oA O T e OO o

SPORTON INTERNATIONAL INC. Page Number : C16 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



=aanas.  FCC RF Test Report Report No. : FR752421C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO02 2417MHz

Vertical Fundamental

evel @BuVim) Date: 2017.06-15. 1 (dBuVim) Date: 2017.06-15

1225 1225

N \ y
Peak L h ' I\

25 AR A 1
350) 350)
175 175

3102320, 240, 2360, 2380, 2400, 220 2840, 245 000 300, 1500 1700, 1900 2100 2300 2500 2700 3

Frequency (MHz) Frequency (MHz)
site 03CHOT-HY Site 03CHOT-HY
Condition PEAK_BE 74 3m HF-ANT_130829 VERTICAL Condition PEAK_74 3m HF-ANT_130829 VERTICAL
RBW-7000.000KHz VBW-3000.000KHz SWT Auto RBW:7000.000KHz VBW-3000.000KHz SWT-Auto

Detector eal Detector Peak
Project 752421 Project 752421
Mode. 5 Mode. 15

) a8y Date: 2017-06-15. 1 @BuVim) Date: 2017-06-15
1225 1225
1050 ' 1050

Avg. N _

350)
175 175
3102320, 240, 2360, 2360, 2400, 2420, 2440, 245 000 300, 1500 1700, 1900 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (z)
Site 03CHO7-HY Site 03CHOT-HY
Condition AVG_BE 54 3m HF-ANT_130829 VERTICAL Condition /AVG_54 3m HF-ANT_130829 VERTICAL
RBW-1000.000KHz VBVW-1.000KHz SWT-Auto RBW-1000.000KHz VBW-1.000KHz SWT-Auto
Detector Peak Detector Peak
752421 Project 752421
Mode. s Mode. 15

SPORTON INTERNATIONAL INC. Page Number : C17 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



=aanas.  FCC RF Test Report Report No. : FR752421C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - L

ol GBuvim) Date: 2017.06.19 ) @Buvim) Date: 2017.06.19
1225 1225
Jusi
105.0f y’ 105.0f
87.5| ,,/’IW/ 87.5| w
o peak 74
70| wJ"'M 700/
Peak -
€a a Y-
350 350)
75| 15
0720 a0 760, 0. 2400 20, Zad0. 2450 000 T00. S0 o0 1900 zion 200 2600 Z7o. 000
Frequency (WH:) Frequency (MHz)
site aCHOT-HY site GICHOTHY
Condiion PEAK_BE_74 3m HF-ANT_130629 HORZONTAL Conditon PEAK_74 3m HF-ANT_130829 HORIZONTAL
RBW:10067000KHz VBW:3000.000KtHz SWT-Auto RBW:T000.000KHz VEIW:3000.000KHz SWT-Auto
Detector Peak Detector Peak
Project 752421 Project 752421
Mode 16 Mode 16
A (@Bavim) Date: 2017.06-19 ) (@Buvim) Date: 2017-06-19
1225 1225
1050 — 1050
a7 a5
700 700)
AV g 5 /_/ . i AVG 54
S N O O [ B U SN ) R
350 350)
75| 15
0720 a0 760, 0. 2400, Za20. Zad0. 2450 000 00 S0 1700 1900 Zion 200 2600 Z7o. 000
Frequency (M) Frequency (Miz)
site GICHOT-HY site GICHOTHY
Condiion AVG_BE 54 3m HF-ANT_130629 HORIZONTAL Conditon AVG_E4 3m HF-ANT_130829 HORIZONTAL
RBV:1000.000KHz VBW: 1 000KHz SWTAuto RBW-1000.000KHz VBW:1.000KHz SWT-Auto
Detector Peak Detector Peak
752021 Project 752421
Mode 16 Mode 16

SPORTON INTERNATIONAL INC. Page Number : C18 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



samronis.  FCC RF Test Report

Report No. : FR752421C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

——
o7 Ay
k L
P s Left blank
ea ] g
|
|
mﬁvu’_\fgx
-
Avg Left blank

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C19 of C303



SPORTON LAB.

FCC RF Test Report

Report No. : FR752421C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - L

Vertical

Fundamental

105.0| / N 105.0
il PEAK 74|
Peak | ; s s
52 2 A A R b
ety roniency oo
70.0| / 70.0
Av — b s
ey o Feegenc b
RENT600 b VAW s W o RN TN 30 Tt

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C20 of C303



FCC RF Test

SPORTON LAB.

Report

Report No. : FR752421C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - R

Vertical

Fundamental

105.0| \"ﬁ\
75 Vo,
b,
e, Left Blank
Peak et
——
87.5| \\
70| \\
Avg. R Left Blank
N
]

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C21 of C303



SPORTON LAB.

FCC RF Test

Report

Report No. : FR752421C

ez P s J—
.
e
105.0| \\ 105.0f
;
T00ft R 09
by N ——
Peak Mot L N N I R0 o
e e o e e A e ORI o
i o 5
87.5( / \ 87.5
S N "
Avg_ L v B 54 “ vt 54
—
o T szs oo O e ORI o

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C22 of C303



SPORTON LAB.

FCC RF Test Report

Report No. : FR752421C

o — o —
s s
- SR -
a75) fl 75
s
/ PEAK_BE 74| PEAK 74
70.0f / 70,
Peak - R Voot
o . ) I O O S ot
d .
o] v
s — i s
e e
e - w -
C - v— CR - e—
SRR T
. e
e nm‘ B e
o E i 7
o — o —
- -
- -
e f_/ o
70.0| / 700/
. b
Avg. e = - s
g e e e e
d s
- v
e — e S
e e
e — w -
R T — CRR e qu——
A AR R LR i i
e e
" e e
i E i 7

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C23 of C303



SPORTON LAB.

FCC RF Test Report

Report No. : FR752421C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CH11 2462MHz

Horizontal

Fundamental

ms»H»«M-«-‘-\\ 1050)
875 “\ 75
700] T 700/
o
Peak fdebttestcsmtbosoed N
v 3 I -
i 8
e
A . w e e b
vg. ] L= X
- o i i i i i o TR T
A s o Ao s oo,

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C24 of C303



SPORTON LAB.

FCC RF Test Report

Report No. : FR752421C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CH11 2462MHz

Vertical

Fundamental

S
Peak T
.
BRI e
AN
pL pela b aha
Avg. Ll L y !
— T
iz SR W wn we e ez me e wn ek
S e e A o A, e

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C25 of C303



=aanas.  FCC RF Test Report Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11b CHO1 2412MHz

Horizontal Vertical

ot oat 2017080 i ot 0170628
124 129
054 1059
org oz
Peak bea 74 vean 74
700 709
g s g st
2 2 T
Avg 350 250
179 119
o0 Fone, o000, 000 Tadoo. a0in_ 7Aoo, onn. Tanie, 20000, Zauee 75000 o0 d000. 5000, 3000, 10000, 12000 14000 14000 1800 20000 000 35000
recuency (i)

Frequency (Miz)
03CHOT-HY

03CHOT+
PEAK_74 3m SHF-EHF_131029 HORIZONTAL

HOTHY.
PEAK_74 3m SHF-EHF_131029 VERTICAL

Pea
752421 752421
9 9

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C26 of C303



SPORTON LAB.

FCC RF Test Report

Report No. : FR752421C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11b CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

el (dBuVim) Date: 20170624
1225
1050
875
PEAK 74
700]
ave 54
52
350)
175
000 250

7000, 6000, 8000, 10000. 12000 14000, 16000. 18000 20000, 22000
H

03CHOT-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
K

Peal
752021
ki

evel @BuVim) Date: 20170624
1225
1050
875
PEAK 74
700)
a6 54
52 =
350)
175
000 4000 6000, 8000, 10000. 12000 14000. 16000 18000 20000 22000 25000

Frequency (MHz)

03CHOT-HY

PEAK_74 3m SHF-EHF_131029 VERTICAL
K

Pea
752021
kil

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11b CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

el (dBuvim) Date: 20170629
1225
105.0
a75)
PEAK 74|
700]
ave 54
52
1
350)
75
000 25000

4000 6000, 5000, 10000, 12000 14000 16000, 1000, 20000, 22000,
Frequency (MiHz)

03CHOT-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

752421
3

) (dBuVim)

Date: 20170620

PEAK 74

avG 54

1

|

000

4000 6000, 5000, 10000, 12000 14000. 16000 13000, 20000. 22000,
Frequency (MHz)
03CHOT-HY
PEAK_74 3m SHF-EHF_131029 VERTICAL
Peak

752421
1

25000

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number :

C27 of C303




=aanas.  FCC RF Test Report Report No. : FR752421C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11g CHO1 2412MHz

Horizontal Vertical

ot oat 2017080 i ot 0170628
124 129
054 1059
org oz
Peak bea 74 vean 74
700 709
g s g st
52 2
Avg 1 1
350 250
179 119
o0 Fone, o000, 000 Tadoo. a0in_ 7Aoo, onn. Tanie, 20000, Zauee 75000 o0 d000. 5000, 3000, 10000, 12000 14000 14000 1800 20000 000 35000
recuency (i)

Frequency (Miz)
03CHOT-HY

03CHOT+
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

HOTHY.
PEAK_74 3m SHF-EHF_131029 VERTICAL
Peak

752421 752421
" i

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C28 of C303



SPORTON LAB.

FCC RF Test Report

Report No. : FR752421C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11g CHO6 2437MHz

Horizontal

Vertical

Peak

Avg.

el (9BuVim) Date: 20170624 ) dBuVim) Date: 20170624
1225 1225
1050 1050
875 875
PEAR 74 PEAK 74
700] 700)
ave 54 a6 54
52 52,
T 1
350) 350)
175 175
000 4000, G000, 8000, 10000 12000. 14000. 16000 18000 20000, 22000. 25000 000 4000 6000. 8000, 10000. 12000 14000. 16000 18000 20000 22000. 25000
Frequency (MHz) Frequency (MHz)
03CHOT-HY 03CHOT-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL PEAK_74 3m SHF-EHF_131029 VERTICAL
Peal Peak
752021 752421
16 16

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11g CH11 2462MHz

Horizontal

Vertical

Peak

Avg.

el GBuvim) Date: 2017.06.20 ) @Buvim) Date: 2017.06.29
1225 1225
1050 105
a5 a1
pean 74| pean 74
704 700)
Ava 54 G st
5. 52
! i 1 2
350 350 |
75| 15 ‘
000 4000 G000 G000 10000, 12000, 14000, 16000, 16000 20000 22000, 25000 000 4000, 6000, G000 10000, 12000 14000. 16000, 16000, 20000 22000. 25000
Frequency (MHz)

03CHOT-HY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL
Peak

752421
8

03CHOT-HY
PEAK_74 3m SHF-EHF_131029 VERTICAL
Peak

Frequency (MHz)

74

752421
18

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C29 of C303



=aanas.  FCC RF Test Report Report No. : FR752421C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz

802.11g LF

Horizontal Vertical

el (dBuvim) Date: 2017.07.07 1 (dBuVim) Date: 2017.07.07

QP/ PPV wd

50| I I it AR a0l i i
Peak | Il WWW‘T a gL

0 0. 200 300,

0 0 0. 200 300, 400, 700 w0 e00. 1000

500, 600, 500. 600,
Frequency (MiHz) Frequency (hz)
03CHOT-H

v 03CHOT-HY
QP 3m LF-ANT-36419(6) HORZONTAL
Peak

QP 3m LF-ANT-35419(6) VERTICAL
Peak

752421 752421
19 19

SPORTON INTERNATIONAL INC. Page Number 1 C30 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



=aanas.  FCC RF Test Report Report No. : FR752421C

<Ant. No. 1 Chain 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO1 2412MHz

Horizontal Fundamental

A (@BuVim) Date: 2017.07.07 ) (dBuVim) Date: 2017.07.07

a75) a75)
PEAK 74
700] w 700]

Peak y s 52_5WMMWMWWW‘MW et st i

350 35
173 12
510 70, 0. 7560, 780, 0 zs 0 oo fo. oo feo 2oL D06 200 2700 3000
Froquency () Frequency Wz}
Ste a3cHOTHY Ste o3CHOZHY
Conition PEAK_BE 74 3m HF-ANT_130829 HORZONTAL Condton PEAK_74 3m HF-ANT_130820 HORZONTAL
REW-T000.000K¢z VBW:00.000KHz SW/T-Auto RB:T000.000KHz VBW:3000.000KHz SWT Auto
Detector Peak Detect Peak
Projct 752021 Projct 762421
Mode 2 Mode 2
1 @um) Dates2017.07.07 | @Buvim) oates2017.07.07
122 1224
.
1050 /v\ 1050
o7 / ors
700 700
Avg A 54
. 52 52 {
.
U SVSRS e, o R
350 354
12 17
510 0. 0. 7560, 700, 0 7ts G0 oo fo oo foo oL B0e 300 2700 3000
roquency () Froquency iz}
Ste 03CHOTHY Ste 03CHOZHY
Condtion AVG BE 54 3m HE ANT 130629 HORZONTAL Condtion AVG 54 3m HE-ANT_130829 HORIZONTAL
RBVI-1000 000K+ VBIED 010Kz SWT Auto RBIV1000.000KHz VBW.0 010Kz SWT-Auto
Detector Peak Detect Peak
Project 752021 Projct 762421
Mode 2 Mode 2

SPORTON INTERNATIONAL INC. Page Number : C31 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FR752421C

) aBvm) baes 017 o707 e oate 20170707
129 1229
1050 1054 ,
a5 4 Iz
peak 74
700 70q
Peak SO U WA ——
e a R v
350 359
179 13
ETREET a0 5 g oo 7its oo 000 w0 To0 o0 00 700 7700
freauency (i Freauency (Whn)
ste ocrorsn ste wcrer
Condtion PEAK BE 74 3m HE-ANT_130029 VERTICAL Condtion PEAK 74 Im HE ANT_130020 VERTICAL
RGN 1006 00KH VW 000 00K SWTAuto REW-T000 00K VEW. 3000 000k SWT Ao
Detctor Peak Detector s
Pront Topaz1 Proct Tosizn
Vods n x
e oats 20170707 1 aBuvm) oate 20170707
1224 1229
1050 1050
.
875 /\ 7.5
7o 704
Avg a5t
. 529 524
1A L
N N AN B
359 354
175 175
0 T, = 60 E oo ws L D e
recuency (o Heauency (Whs)
ste oscrory ste wcrer
Condiion VG B & Im HANT 130629 VERTICAL Condtion 'AVG. 54 m HEANT 130629 VERTICAL
RO 1000 00K VBWE0 010KHz SWTAuta ROWA1000 00Kz VOW.0 010Kz SWTAuta
Detctor Peak Detetor Peak
et 52621 ol Tosizt
Hode n Node b

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C32 of C303



=aanas.  FCC RF Test Report Report No. : FR752421C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO2 2417MHz

Horizontal Fundamental

) (@Buvim) Date: 20170615 ) (dBuVim) Date: 20170615
1225 1225
1050 1050
a75) a75)

’ o otk e
Peak v “”'“/ﬂ S =

N ‘\vwmwm«ww
2.5 A AR s

350) 350)

175 175

3102320, 2340, 2360, 2380, 2400, 220, 2440 2450 000 300, 1500 1700, 1900 2100 2300, 2500, 2700, 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY site 03CHOT-HY
Condition PEAK_BE 74 3m HF-ANT_130829 HORIZONTAL Condition PEAK_74 3m HF-ANT_130829 HORIZONTAL
RB-7000.000KHz VBW-3000.000KHz SWT Auto RBW:7000.000KHz VB/-3000.000KHz SWT-Auto

Detector Peak Detector Peak

Project 752421 Project 752421

Mode. 2 Mode. 2t

) (@Buvim) Date: 20170615 1 dBuVim) Date: 20170615

1225 1225

Avg. o \, / s
52 — . 52 g O B —
i R AT o,

SPORTON INTERNATIONAL INC. Page Number : C33 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FR752421C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO2 2417MHz

Vertical

Fundamental

\
Peak o peter] L.
i
PN
\\
7 W
Avg vt RS S —
1 A ——e
— —
e T B o

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C34 of C303



=aanas.  FCC RF Test Report Report No. : FR752421C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - L

Horizontal Fundamental

1050 an 1050
70| 700| \“W
N,

Peak " kbW | 4 L O

. L R T

.
/
Avg. LD
g Y — —=

SPORTON INTERNATIONAL INC. Page Number 1 C35 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



=aanas.  FCC RF Test Report Report No. : FR752421C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - R

Horizontal Fundamental

el (dBuVim) Date: 20170620
1225
1050 /_\
o7 AV
PEAK_BE 74

RN
Peak Bt a0, SRS R Left blank

1050
S
Av ~ Left blank

SPORTON INTERNATIONAL INC. Page Number : C36 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



=aanas.  FCC RF Test Report Report No. : FR752421C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

AT 802.11b CHO6 2437MHz - L

2 Vertical Fundamental

AN
Peak * % ~
ea y e 52—

Avg. B — 7 « e e B

350) 350)
175 175
3102320, 2540, 360, 2360, 2400, 220, 2440, 28 000 300 1500, 1700, 1900 2100 2300 2500, 2700, 30
Frequency (MH2) Frequency (MHz)
sie 03CHOT-HY site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL Condition AVG_54 3m HF-ANT_130829 VERTICAL
RB/.1000.000KHz VBW.0.010KHz SWT Auto RBW-1000.000KHz VBW-0.010KHz SWTAuto
Detector Peak Detector Peak
Project 752421 Project 752421
2 Mode. 2

SPORTON INTERNATIONAL INC. Page Number 1 C37 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



=aanas.  FCC RF Test Report Report No. : FR752421C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CHO6 2437MHz - R

Vertical Fundamental

el (dBuVim) Date: 20170620

PEAK_BE 74
00|

Peak S Left blank

430 2440, 2450, 260. 2470. 2480, 2490, 250
Frequency (MH2)
sie 03CHOT-HY
Condition PEAK_BE_74 3m HF-ANT_130829 VERTICAL
REW:7000.000KHz VBW:3000.000KHz SWT Auto
Detector Peak
Project 752421
Mode 2

el (dBuvim) Date: 20170620

\
Avg. AN s Left blank

350)
175
430 2440, 2450, 260, 2470, 2480, 490 2500
Frequency (MH2)
sie 03CHOT-HY
Condition AVG_BE_54 3m HF-ANT_130829 VERTICAL
RBV/.1000.000KHz VBW.0.010KHz SWT Auto

Detector Peak

oject 752421
Mode. 2

SPORTON INTERNATIONAL INC. Page Number : C38 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



=aanas.  FCC RF Test Report Report No. : FR752421C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CH10 2457MHz

Horizontal Fundamental

.
105.0| ‘\ 105.0)
! ” PEAK_BE_74] PEAK 74|
0/ \”\M 700 t
.
N
g LIPS
Peak Pttt L S AV BV A e

Avg. N V\N s o 5 N . L e

P I
R ISR ISR DR
350) 350)
75| 175
440 2450, 2450, 210, 2480, 2490, 2500 000 300 1500 1700 1900 2100 2300,  2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
site 03CHOT-HY site 03CHO7-HY
Condition AVG_BE_54 3m HF-ANT_130829 HORIZONTAL Condition /AVG_54 3m HF-ANT_130829 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz SWT-Auto RBW-1000.000KHz VBWW-0.010KHz SWT-Auto

Detector Peak Detector Peak
Project 752421 Project 752421
Mode. 3 Mode. 2

SPORTON INTERNATIONAL INC. Page Number 1 C39 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



samronis.  FCC RF Test Report

Report No. : FR752421C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11b CH10 2457MHz

Vertical

Fundamental

) @By

oae 20170898 vy oue 20170845
s 1
)
1059 1059
o w9
pen o 14 eak 14
- 100
Peak =
Riptpist st i
ea P R U AT B S S
359 350
19 19
TN i 77 T 7% =0 oo T T e W B Bm e
Trecuoney ) Heasency )
ste oscHoT Y Ste wscrory
Gonston A B 74 3 HE-ANT 130028 VERTICAL Condiion PEAK 74 HE ANT 130829 VERTICAL
RN 1003000 VW 3000 G60kite STt R 1000 000ie VBT 3000 o0kre ST At
Detctor oot Detctor o
Proset Tezin Promet Testn
ok 5 ot 5
s sy oo 20170815 vy oue 20170845
124 124
1059 1059 ;
g w9
109 709
A~
Av / ave s st w5
. 029 52
359 350
14 14
Ty 7 77 7 20 =0 L NS e 8
Trecsoney ) Heasency i)
ste oscHo7 Y Ste wscHory
Gonston V0. BE 54 3m HE ANT 130829 VERTICAL Gondion Vo 54 HEANT 130825 VERTICAL
RBA7 100 000k VBWE 010kHe SWPAts RBT 1000 000tte VBW G 010kbe ST Acto
Detctr Feak Detctor Fea
Tezion Pray Teskon
ok 5 ok 5

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C40 of C303



=aanas.  FCC RF Test Report Report No. : FR752421C
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - L
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

802.11g CHO6 2437MHz - R
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)
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802.11b CHO6 2437MHz

Horizontal Vertical

p— bt 20170820 ) bt 20170521
1229 129
054 1059
ors org
Peak e 74 pea 74
700 700
g st g s
2 2 -
Avg 3 2
350 359
19 19

000 4000, 6000, G000 10000 12000. 14000. 16000. 13000, Z0000. 22000. 25000 000 4000 6000, 8000, 10000, 12000. 14000. 16000 13000 20000. 22000. 25000
Frequency (MHz) H;

03CHOT-HY 03CHO7-HY

PEAK_74 3m SHF-EHF_131029 HORIZONTAL PEAK_74 3m SHF-EHF_131029 VERTICAL
Peak Peak

752421 752421

2 2

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

802.11b CH11 2462MHz

Horizontal Vertical

o (aBavim) Date: 2017.06.29 ) Buvim) Date: 2017.06.29
1224 1229
1050 1050
o1 o7
Peak pea 74 peaK 74
709 70
a5 Ava st
52 r s
Avg 2 1 2
350 350
174 175
00 4000 6000, G006, 70000, 72000, 14000, 16000, 7000, 20000, 72000 750 000 4000, G000, G000 70000 1200014006, 16000, 78000, 20000, 72000, 75000
Frequency (i) u
a3CHOTHY sto G3CHOTHY
PEAK_74 3m SHF-EHF_131029 HORIZONTAL Conditon PEAK_74 3m SHF-EHF_131029 VERTICAL
Paak Detoct Poak
75221 Proet 762421
2 Mode u

SPORTON INTERNATIONAL INC. Page Number : C56 of C303
TEL : 886-3-327-3456
FAX : 886-3-328-4978



FCC RF Test

SPORTON LAB.

Report

Report No. : FR752421C
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<Ant. No. 1 Chain 0 + 1>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
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2040,
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03CHOT-HY

PEAK_BE_74 3m HF-ANT_130823 VERTICAL
RBW-1000.000KHz VBW-3000.000KHz SWT-Auto
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Frequency (MiHz) Froquency (MHz)
site 03CHOT-HY site 03CHO7-HY
Condition AVG_BE 54 3m HF-ANT_130829 HORIZONTAL Condition AVG_54 3m HF-ANT_130829 HORIZONTAL
RB/-1000.000KHz VBW3.000KHz SWT-Auto RBW-1000.000KHz VBW-3.000KHz SWT:Auto
Detector Peak Datector Peak
752421 Project 752421
Mode. 50 Mode 50
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